ILLUSTRATED ﬁﬁﬁ?E PARTS LIST
SUPER HIGH SPEED
SAFETY STITCH MACHINE

MODELS & DEVICES

AZB500G-A  AZ8500G-C
AZ85006-A-53 AZB5006-C-53
AZB50SG-A |
AZ8520G-AY  AZ8520G-AY-50




IN— Y X FOORS

ZDNR— Y R M IFALBS00G-A4 (A REEM) 2 EARETNVICLTA TR M EERLTVWE T,
HEI~BIZREXRETFLVEZERLTVET,
HAU~YTET L, AHEESEZERLTNET,

NR=Y YR PMZREBENTWBEI N T —DOFTERNEXAEXEEZEDLTVWET,

[Jmﬁw”—y)xtkﬁbr'Hﬁxﬁénnamgabbrwa¢o S
[ JWiXIHParts No. RORVEDOER

¢ HIREIOA—=Y YR MR LT, SEEMENEBHRVETAEZRDLTVWET,

* z A—/}ZFK%ﬁéhT“é%%éfﬁi®%ﬁ\HNSML(ﬂiﬁ\ﬂmﬂw
TRBEVWLET,

Yo 0020004035403, 0020004 Xi%20004 T EX T &V,
W T Fa—THEXORIIRELRIEBALET IV,

BB, TONR=Y YR OERBEIZ. UBRRIVEFEINWZ2BE12HETOTET
EF I,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ8500G-A4
with Flat Knife.

The items from No.1 to No.13 contain the standard model.

The following items included No.14 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

[ ] means this part is changed fromvthe previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

@ neans this part and model is added to the previons Parts List.

% When placing an order for the parts from this Parts List, please clearly state
the Parts No. (e.g.2150210) which you require so that we can deliver the correct
parts to you.

Y% When the Part No. is “0020004” , please place an order for the part by showing
“0020004” or “20004”.

% When ordering Air Tube, please inform us of the Part No. and the length.

This Parts List is subject to change without notice.



CONTENTS

MISCELLANEQUS CRANKSHAFT & BUSHINGS « « « « « « ¢« - -
NEEDLE BAR DRIVING MECHANISM
KNIFE DRIVING MECHANISM - - - - - = « « ¢ ¢ ¢« o o o &
PRESSER FOOT MECHANISM
UPPER LOOPER DRIVING MECHANISM
LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM - - -
FEED DRIVING CONTROL MECHANISM
FEED DRIVING MECHANISM
LUBRICATING MECHANISM ¢ « + ¢ ¢ ¢ ¢ ¢ ¢ o ¢ o o o o o &
EXCLUSIVE PARTS for UPPER KNIFE (Angled Type),
AZBBOOG-CH « « = o o ¢ ¢ o o ¢ o o o o o o o ¢ o o o @
AZ85006-A4-53, C5-53 EXCLUSIVE PARTS
AZ8505G EXCLUSIVE PARTS(1)
” » D
AZ8520G-AY EXCLUSIVE PARTS
AZ8520G-AY-50 EXCLUSIVE PARTS + « =« « « « ¢ « o o o o
“K]'DEVICE ......................
“C" DEVICE
MISCELLANEOUS SUPPORTING BOARD
THREAD STAND
WARNING LABEL « « ¢ ¢ ¢ ¢ o o o ¢ ¢ o o o o o o o o o &
LIST of MAIN SPARE PARTS

ooooooooooooo

oooooooooooooooo

ooooooooo

oooooooooooooo

oooooooooooooo

oooooooooooooooooooooo

oooooooooooo

ooooooooooooooooooooo

ooooooooooooooo

H ¥

h—BRaA) - - - - - 1
» 2 « - - - )

» (3 o000 3

% 1) TR 4
EMRUT 2B - - 5
SHigmm. - - - - - - - - 6
ARENE - - - o o - 71
-, - - - 8
E—ii- - - - - - 9
T 2MmMA—/Sm- - - 10
Wk AN - - - - 1
Xuinmg- - - - - - .- 12
#amm. - - - - - - 13
AR TEAERG - - - - - 14
YIETLEASBE: - - - 15
YyIJETNEABR0) - - 16
” ” (2 - 17
YIETNERABR - - - - 18
YIETLNBBR - - - - 18
“KiI"SEm- - - -+ - - 20
“cCER - - - - - - 27
SHiEBAE. - - - - - - 22
S R 23
BESRN e ¢ o o o oo 24
ERBR/YAS - - - - - 25
- L R 26






=2
—h

W OO =3 OO U W OO

[—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37

MISCELLANEOUS COVERS(1) HA—BE ) 1
Parts Amt .
No Description - £ Req.
2100006 Cloth Plate = « « « « ¢ ¢« « o « ZA- D374 4l S 1
2150210 Cloth Plate(Lower) = « « « « « - JaASV—hK(F)- > - - - 1
2100014 Rubber Cushion =+ « « « « « « « JaRASV—KN(F)HEAE . -1
001123 Washer =« = * « © o o o o o o & & T/ e o o o o o o o o 5
000644 Spring Washer+ « = « « = « « « - RV T Ty e o oo 3
110045 Screw(M4—0.7X12) « « « « « « « . J1 oS S A 3
2100011 Cloth Plate Eccentric Bushing+ - =% T o2 e o ¢ o o 1
160001 Screw(M4—-0.7Xx4) - = « « « = - - IERY « v oo e o0 e e 1
2100012 Collar(4X9X6mm) » « + ¢ « « « HS— e o e e e e e e e e 1
003637 Screw(1/8-44X2.5) =« « « = « « IERY o o0 o 0o e v oo 1
2150015 Cloth Plate Spring =« « « « « « JaRAFL—FRRR « o - 1
110012 Screw(M4—0.7x5) ........ _u;*:‘/‘\ ........... 4
100001 Lock Nut =« = = = = « « « « « « & Y S A 1
110031 Stop Screw(M4-0.7X12) =+ - - - - ARYINRT o v v 00 oo 1
0020004 0il Cape * = = « = ¢ = o« o « » FANF DT o o o e 1
0020005 O-ring (P28) » = + » = o o o o o OYY S e o v v e v v v o 1
9100053 Top Cover » = « « = « « + « « « = o 7 S 1
110016 Screw(M4-0.7X15) « = « « - - - - IERY o oo e e e ool 6
2150026 Top Cover Gasket « + « « « « + E =Ry o o oo 1
2100864 0il Reservoir Gasket « « - « - - b o AR R SRR 1
2100863 0il Reservoir s * * « = « « » « = WZH o ¢ o o 0 0 0 o 0 o 1
006816 Screw(1/4-24X8) =+ « « ¢ « o « IERT o o oo v v v e e 4
0032879 0il Reservoir Rubber Cushion(Black—colored)pitR= A (Bf) - -3
0033627 0il Reservoir Rubber Cushion(Green—colored)BhiR= A GEE) - - 1
330014 Seal Pluge « » » + » = = = « + » G 1
2100875 0il Reservoir Positioning Bar - - Wi/ EEHE - - « - -+ - - 4
300004 Washer « ¢ ¢ ¢ + o ¢ o o o o o & T/ F e o o o o o o o oo 4
120017 Screw(M5-0.8X15) « « « « « « « - IERT o v v v e e e e e 6
0020137 Drain Hole Seal » = « « « » « « = DL S R T TP 1
005075 Drain Hole Screw(3/8-24X8) « « « #HIKFRT « = « « ¢ + « + 1
2100004 Wind Guide Plate =« « « « « « « - 1k St 1
110013 Screw(M4—0.7X8) = « « « « « « IERT e o v o v 0o v e 2
300043 Washer « « « » © * © « o o « « & R R 9
2100833 Wind Guide Plate(Small) » = - - - BEARON) « « o o oo 1
2049401 Serial Number Plate -« - - + - - - BERAv—hk ¢ o000 1
000726 RivVEt « « o = o = o o o o o o o & QERGR  » o v 0o 0 e e e 9

AZ85006



AZ8500G



MISCELLANEOUS COVERS(2) H/—B&R Q) 2
Ref. Parts Amt .
Na_ N Description T % Req
1 2150016 Side COVEL =+ * * » » « = o o o & BB S— « « + o o o o o 1
2 110013 Screw(M4-0.7X8) « « » « ¢+ o - IERT o v v o v e e 5
3 110001 Screw(M4-0.7X5.4) « - = = « - - IERY « o0 e v e e e 1
4 2150018 Eye Guard Holder =« « « « « + - - TAT =R« =« « « o - 1
5 170032 Screw(M4—0.7X5) =« « « « ¢ ¢ o IERY « o 0 v e e e e e 1
6 000010 Conical Spring Washer - - « - - - IMART oV e oo oo 2
7 2150125 Eye Guard « » + + ¢ = « + ¢+ o - TAH—F oo e v oo 1
8 110076 Screw(M3—=0.5X6) =+ ¢ « o o o« IERY o v v o oo o e oo 2
9 000444 Washer ¢ o o + e e e o @ * o o o U“/\‘/.Y oooooooooo 2
10 2150023 Needle Bar 0il Defender - = - - - BRI « ¢ o o o o0 e 1
11 110012 Screw(M4—0.7XD5) ¢ « ¢ o « o o IERY ¢ o o o0 o 00 0 o 2
12 2150024 Needle Bar Oil Seal » + = = « - - GHES —N o o o o o 0 e e 1
13 190015 Screw(MI4-2X6) » « « = « « = « » IERT o v oo v e v oo e 2
14 2150025 Logo Plate « « « ¢ ¢« ¢ ¢ ¢ ¢ o = 3= ae g /2 R 1
15 110106 Screw(M4—0.7X8) =« « « ¢« « « « = IERT ¢ o v o v 0 o0 e e 2
16 390167 “AZ~G” Logo Mark « « « « « « « - AZ-Gud=—2 - . - - . 1
17 390165 Brand Name Plate(68mm) (Green) - - &M GE&) « « « « « « - - - - 1
18 390166 Brand Name Plate(83mm) (Green) « - &#HRGEE) « « = = « « « « - - 1
19 2100538 Front Cover Latch Spring <« < « - HIBAF A NN—FvF XX+ « « 1
20 0024446 Front Cover Hook =« « « « « « « » BIBAF O N—T 97 -+ o o 1
21 001203 Screw(9/64-40X4.5) « « ¢ ¢+ o - IERY o oo oo v oo e e 1
22 0020016 Front Cover Hinge Pin-+ - « « « - 12 B P Sl VAV VIR |
23 003637 Screw(1/8-44%2.5) + « « « « - =« JERT e oo o v e e e e e 2
24 2100024 Front Cover (Right) =« + « « « « - BIBAF H/N— o ¢ v 0 0 o o 1
25 0024095 Front Cover Hinge Spring - « + - HiBAF I N—b VIR + « 1
26 2100855 Front Cover Hinge « « + « « « « Gl B A Sl VP S 1
27 2100703 Chip Guard(Openable) =« » « « « ~EIBHE M » « « =+« + 1
28 110003 Screw(M3.5-0.6X6) <« « « ¢ « « - LIERT o o o o0 000 e e 2
29 2129420 Model Plate(Green) =« + « « « « = UKL ¢« o0 o v e 1
30 ———-— Threading Chart(See the Table) - RBVE(TRSHR) - - - - - 1
31 2100856 Front Cover Latch+ « « ¢« + « A I NN—FvF -« o . 1
33 110054 Screw(M3—0.5X3.5) + v+ o o o BRT e oo 2
33 390513 Threading Chart (Left) » « « + + - SRBUBI(E) - v o0 e e e e 1

(B) BREEZEHEXORI#ES (S —VEES, AHRES) 2BmMbLET IV,

Note : Order for Model Plate must be accompanied by model designation(including

symbols of gauge and devices).

Models Par‘fs No.
Threading Chart
AZ8500G 390670
8505G 390670
8520G 390671

AZ85006G



AZ8500G



MISCELLANEOUS COVERS (3)

Ref. Parts
No No Description
1 2100035 Feed Mechanism Cover =+ « « = - -
2 2100921 Feed Mechanism Cover Gasket « - -
3 110048 Screw(M4—0.7X10) « = « « = ¢ «
4 2100047 Rubber Cushion =« « + ¢ « ¢ + « &
5 2110027 O-ring(P52) » « o « o ¢ ¢« o o o
6 2110026 Ball Bearing Holder « - + « « « -
7 110013 Screw(M4—0.7X8) « « « « « « ¢ »
8 2100318 Fan Cover » « « « ¢ o ¢ o o o o &
9 110012 Screw(M4—0.7X5) =+ « ¢ ¢ + o ¢ &
10 150004 Screw(M4—~0.7XB) =+ « « o o « « &
11 o @ o o o ¢ o ¢ o v o o o s o o o 6 o v 6 a0 0 s
12 2150022 Pushbutton =+ = * <« » ¢ o o ¢ o &
13 2100861 0il Seal =« ¢ ¢ o ¢ ¢« o ¢« o o o &
14 0033024 Retaining Ring = = « « « « « « »
15 0068517 Pushbutton Spring « « ¢ « « « « =
16 330008 Seal Plug« « « « o ¢ o o o o o
17 330000 Seal Plug« « « ¢ ¢« ¢ ¢ o o o ¢ &
18 2150017 Fabric Guide Plate + « « « « « =
19 110064 Screw(M4~0.7X8) =+ « ¢ o « « « &
20 2100918 Tail Cover Gasket = « =+ « « « - -
21 2100037 Tail Cover =« « « ¢ o « « . ..
22 0036518 Seal Plug« « « » ¢ ¢ « o ¢ « ¢« &
23 2100960 Ball Bearing Housing =+ « « - « -
24 2100874 Ball Bearing Housing Gasket - - -
25 130003 Screw(M4-0.7X7.3) « « « « « = -
26 0093528 Looper Thread Pipe Stay- - - - -
27 0021735 Looper Thread Pipe =+ « « + « ¢

5\ —Baf% (3) 3
Amt.
i 4 Req.
XY EHAR— oo 1
EY EIAR—RNyHr . .- -]
ERD » o o vov e e e e 5
HAAPET) » o 0 o 0 0 e 1
(O IV A 1
RFPYU T « - ¢ o o o 1
IERY o ¢« o o 0 o o 0 0 o 7
VA SV ' Va St I NS S 1
LR o v 0o v 0000 . 2
IERY o o o 00 o 0000 1
VA Y T AV A 1
FAN =) o o o o o e o 1
AN TN T oo e 2
VA NES T 2% LI 1
R 1
FERE o o e e e e e e e 1
ARRPAR -+ » v o 0 o 0 o - 1
IERS e o e o o 00 0 0o 9
BHN—IRYFy o o o oo 1
BhIN— o o o o e e 1
EERS o o e v e e e e e e e 1
NG T e oo o0 oo 1
DY NIV L VAREERE 1
HERT ¢ o 0 o 0 0 o 0 0 o 3
BREBRATET « o o oo . 1
E - PaV AR 1

AZ85006






MISCELLANEOUS THREAD EYELETS FEBAGR 4

Ref. Parts Amt .
N No Description AT 4 Req.
1 2100063 Thread Guide Plate =« « « « « « HREBAER - - oo e e e 1
2 110013 Screw(M4—0.7X8) « = « « « « « IERY ¢ o oo v 00000 2
3 0024084 Thread Tension Spring Cap- + * - R+ XXX ¥y (L) - - 4
4 0024083 Tension Spring Bushing « « « « - AWM FFy FEIVIEA - - - -4
5 0024157 Tension Spring(Lower Looper Thread) FaA— N4AfHF xR+ « » -1
6 0020118 Thread Tension Spring Retainer + RFWFAAXF v A (TF) - - -4
7 000178 Felt « o o o « o o o o o o o o s A0 71 S 4
8 0031111 Tension Disc =« + ¢ ¢ « « + ¢ « & RIBTFM - » ¢ v 0 0 0o 8
g 000177 Felt + « o « « o o o o o o o oo A7 UL 4
10 190016 Tension Post(Short) « « « « « « KRG - - - s - - - . 4
11 0032962 Tension Disc Eyelet « « « « « « - KW FERE - » - 0 00 - 3
12 0032952 Tension Spring(Upper Looper Thread) b — R/ F K- - - -1
13 0030255 Tension Spring(Double Chain Thread) #t4AFWF A AR(2EBR) - -1
14 0024156 Tension Spring(Needle Thread) « « #tRFF/ 3R « + + « « « « 1
15 2150116 Tension Disc Eyelet for Needle Thread #RFFELE: - - -1
16 0022215 Looper Thread Pipe =« « « « « « « RIENRATS o o o oo o0 2
17 2100404 Double Chaining Looper Thread Eyelet (Rear) 2&R\V-—/A4E(%) - - -1
18 110009 Screw(M4—0.7X8) =« « « « » « « IERY o o oo oo 0 0o e 2
19 2150030 0il Container » « ¢ « « « « « « » SPHEUT « o v o0 o0 1
20 2150031 Oil Container Plug =« « « « « - « E7 - -SSR S S SRR 1
21 310105 Felt .............. SP7I}1’I\ ........ 1
22 2150032 Felt Holder « « « « « ¢ o « ¢ « SP7xnA M- o ¢ o o 1
23 110012 Screw(M4=0.7X8) =« « « « « « « IERY o o o v o000 0o 1
24 2150124 Needle Thread Eyelet Holder » - - $f R EHRAIHK - « « ¢ « - - - 1
25 110001 Screw(M4-0.7X5.4) « « « « « « - IERY ¢ o o v 0o e oo 2
26 2150115 Needle Thread Eyelet(Right) - - - &tRECH) - - - - - - - - - 1
217 006035 Screw(9/64-40XT) « « o o o o o LERT o v o oo 0 o0 v 0 1
28 000644 Spring Washer » « « « « « « « « . S 8 INS/ A7 B 2 EEEEE R 1
29 000322 Nut ............... -j‘\\/ }\ ........... 1
30 2150167 Needle Thread Eyelet Holder (Double Chain) 2 HERE REHfTH 1
31 2150162 Needle Thread Eyelet (Right) (Double Chain) 2 HEREt R E (H) « - 1
32 110002 Screw(M3—-0.5X5) « ¢ « ¢ ¢ o .+ . IERY o v 0o oo o0 oo 1
33 2150131 Needle Thread Eyelet(Left) -« « - &REBEEFE) » « = » « « « - - 1
34 2150173 Needle Thread Eyelet(Left)(Double Chain) 2EHEBE AW (E) - -1
35 110049 Screw(M4-0.7X10) « « = « « « « - B S A 1
36 2150160 Needle Thread Pull-off =+ « « - - FHABEY ¢ o oo e e e 1
37 110041 Screw(M4-0.7X8) =« « « « « « & IERT o o0 v o0 o0 o0 1
38 000653 Knock Pin s ¢ ¢ ¢ ¢ ¢ ¢ ¢ o o o A/ <V 1
39 2150165 Double Chaining Looper Thread Eyelet(Left) 2&Bv—r&E(E) - - -1
40 110008 Screw(M4-0.7X5) =+ « « « « « « IERT o o o oo o e oo o 2

% Ref. No. 41 to 69 +e-- See the following page.

AZ85006



MISCELLANEOUS THREAD EYELETS IR 4

Ref. Parts Amt .
No Ne Description AT 44 Reg.
41 2150151 Thread Eyelet Stopper - = - - - - ZXABEARARY /RN o0 e 1
42 110091 Screw(M3-0.5X3) « « « « - - - - IERT o o v oo oo oo 1
43 0020123 Tension Disc Eyelet s « « « « « - 2ERGHATARRE - - - - - 1
44 190002 TenSion POSt .......... 7‘%%%% ........ ' PO 1
45 0020124 Tension Disc = + =« « ¢ o ¢ ¢ « & 2EBRARMAFM - - - - - - -2
46 0020125 Double Chaining Looper Tension « 2 EIRARMF IR+ « « ¢+ « 1
47 0020126 Tension Spring Bushing =+ - - « - 2EBRARTTY FEIVIEA - 1
48 000182 AdJUStlng Nut .......... %Hﬁ’ﬁﬂ-\\/ }\ ......... 1
49 0020167 Double Chaining Looper Thread Eyelet =X R « « + « « + « 1
50 009853 Screw(11/64-40X6.5) < « « « - - IERY o oo e 0000 e e 1
51 0020165 Thread Eyelet Bracket « « « « « « ZXRHEH *+ ¢+ » + ¢ o o « » 1
52 000010 Conical Spring Washer « « « « - - MART %o oo o oo 1
53 190000 Screw(M4-0.7X7) « « « ¢ « ¢ « IERY o o oo v v oo e e 1
54 0020166 Thread Retaining Finger - « - - - P ¥ 37 IR 1
55 2150111 Thread Retainer Plate Support « « /NRFARL < » « « « = = =« 1
56 2150112 Thread Retainer Plate s « + « - - INGRIFIL » » ¢ v o o o e e e 1
57 2150113 Thread Retainer Spring =+ « + « - INRFILIRR « ¢ 0 0 o o o 1
58 170046 Screw(M2-0.4X4) =« « « « ¢ « « . IERY o oo v e e e e e e 1
59 2150027 Looper Holder Cover « « ¢ = « « - JW—IREHN— = ¢ o ¢ o o 1
60 0093303 Looper Driving Shaft OQil Seal « - A —#A AN —N + - - - 1
61 2100229 Looper Holder Cover Spacer(Rubber) V—REHNRXR—ZAR—H . « ]
62 2150119 Looper Thread Eyelet(Left) « « « A— % (E) « » - « - « - 1
63 110035 Screw(M4-0.7X10) « = = « = - « - IERY o oo v 0o e e e 3
64 2150123 Thread Eyelet Support s « « « - - RERAIHR « » ¢ 2 e o e e 1
65 2150120 Lower Looper Thread Eyelet =« « « F/—/ R - « « « « « - - 1
66 2150121 Upper Looper Thread Eyelet =« « « EJV— %38 - « » « + « - - 1
67 000014 Washer ............. U“/\\‘/'\’ .......... 2
68 110026 Screw(M3—0.5X6) =« « « « « « « - IERT o oo v o e e e e e 2
69 130021 Screw(M4=0,7TX6) = = « « « « « » IERY o o v oo o000 e 1
% Ref. No. 1 to 40 +<+-- See the preceding page.

AZ8500G






MISCELLANEQUS CRANKSHAFT & BUSHINGS EWMEUV Ty V2B 5

Ref.

=

CD W O ~3 O U b WO O

[y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
412
43

Parts
Na
2150214
160007
2110181
160001
2110184
2110183
0093090
3100129
2150096
2150038

2150180
2100111

110036

160027
2100872
2120537
2100410
2150039
2100105
2150043

2100117
2150049
2150048

003636

000526
2150040

310109
2150041
2150046
2150047

2100272
2150044
2150045
0077301
2100412
2100413
2150042
2150069
2100414
2100417

2100098
2150050
2100642

Amt .

Description =N 4 Req.
Machine Pulley + « ¢ ¢ ¢ ¢ ¢ ¢« « IV F—Y ¢ ¢ ¢« v o o v 1
SCI‘CW(MG—IXG). ......... _lh*:‘/“ ........... 5
Oil Cooling Fan+ « « « « « ¢ ¢ - BHEHIT 7y s o o oo o e o 1
Screw(M4—0.7X4) =+ o + o o o o & _”:*7‘/“ ........... 5
Corrugeted Washer s« » « » « + - 3 AT A R 1
Mechanical Oil Shield+ « » « - - MEIY « o v ve e e e e e 1
Crankshaft Ball Bearing (Right) « ®R—AXTYV T (H) » - - -1
Bearing Adapter s « ¢ ¢ ¢ ¢ o o RPYUTZI o o o o o o 1
Oil Pump Driving Worm+ + + - « - 72 el AR 1
Crankshaft Bushing =« « « « + + - T o m e ooo oo 1
Crankshaft « « ¢ « « « ¢ o o v A 4 72 IR 1
Crankshaft Counterweight <« « « - NXFU AL A p =+« o+ ¢ - 1
Screw(M3-0.5X6.5) =« » « o + « - IERT o o 0 o o v 0000 9
Screw(M3—-0.5X3) « ¢ o« o ¢ ¢ o & %"ﬁ*f/“ ........... 5
Crankshaft Ball Bearing(Left) « « R—ART YT (E) - - - -1
Double Chaining Looper Thread Take—upRaRFH A+ « + « « « - 1
Thread Take—up Pin =« + + « « - - BREFHLEY » o o o v o e 1
Crankshaft Bushing « » « « « - - INT O s e e e e e e e 1

Upper Knife Driving Shaft Bushing (Right) EX REh7 v =2 (F) 1
Upper Knife:Feed Bar Driving Shaft Bushing ltixW-R)W/yva2 -+ « 2

Upper Knife Driving Shaft Oil Seal LA XA A AT — - + -1
Needle Bar Driving Shaft Bushing(Right) ##)7/)M7yv=2(h) - - -1
Needle Bar Driving Shaft Bushing(Left) ##)7/7W/vva (k) 1

Cap Screw(5/16-32X3.5) + « « - - ERY e o v e oo e 1
Gasket « « ¢ o o o o o o o o o AL VRN IR S 1
Needle Bar Bushing(Upper) « + «» -7 v ¥ =2 (k) « - ¢ - - 1
0il Wick = o ¢ o o o o « o AR 1
Needle Bar Bushing(Lower) - « « - $HET v ¥ a2 (F)+ » « - - - 1

Upper Looper Driving Shaft Bushing(Front) IA—rW79¥a(ii) -« - -1
Upper Looper Driving Shaft Bushing(Rear) MV—rW7/yva2(§) - - - -1

Looper Driving Shaft Qil Seal « « A— A ANV —N + « + « 1
Lower Looper Driving Shaft Bushing(Front) Ti—/7yva(§) 1
Lower Looper Driving Shaft Bushing(Rear) TV—rW/yva(f) - - - -1
Looper Shaft Oil Seal » + + « « —REhA AN — e o o o1
Double Chaining Looper Shaft Bushing(Front)2ER\—/%7yva(hi) « - 1
Double Chaining Looper Shaft Bushing(Rear) 2ERV—/W/yva (%) - -1
Feed Bar Driving Shaft Bushing(Left) X V@7 v =(&E) - + -1

Seal Plug e o o o o o o o e o o o 3‘%% ............ 1
Looper Rocker Shaft Bushing - + « A— @ik~ v =2« - + -2
Seal Plug * e o e o o o e * o o %‘g& e & e e ® * ¢ e e e 9+ 9 1

Control Lever Shaft Bushing -+ « - XVUHSHVAA—HT v =2 - « 1
Needle Bar & Needle Bar Bushing, C. Set &t v = (§)1
Needle Bar ooooooooooo Q—l—ﬁ oooooooooooo 1

AZ85006



AZ85006



NEEDLE BAR DRIVING MECHANISM 1K 3o 4i. 6

Ref. Parts Amt .
N Na Description AT 4 Req.
1 2150105 Needle Bar Driving Connecting RodgtEm vy K« « ¢ ¢« ¢ ¢ o o 1
2 120049 Screw(M4-0.7X16) « « « + « « - - IERY o v o o v e 0o oo 2
3 2100144 Needle Bar Driving Connecting Rod Pin $+H&E 2S5 27y - - -1
4 160002 Screw(M4—0.7X5) = « « « o ¢ ¢ IERY o v oo v v e v e e 1
5 2100899 Needle Bar Driving Lever - « - - $tEsS odibg - - - - - 1
6 120006 Screw(M6-1X12) « = « « « « « « IERY o oo oo e v v oo 1
l 2100137 Collar(12X20X10mm) =+ = = + - - HT— s oo 000 a 0o e 1
8 160003 Screw(M5—0.8X5) = « ¢ « ¢ « « . IERT o o o v oo o e e e 2
9 2150054 Needle Bar Crank Arm, C. Set - & S 2G4) - - - - - - 1
10 2150053 Needle Bar Driving Shaft - - - <75 78 - « « - « 1
11 2100136 Needle Bar Crank Arm « « « « « - $EISL D o o o oo . 1
12 300008 Washer ............. 7‘7:\/‘\7 .......... 1
13 140003 Screw(M6—1X18) « « « « « « « « IERY o0 o0 v o0 v 1
14 2100138 Needle Bar Connecting Link +« - <&tV 27+ « « ¢ ¢« ¢ o o 1
15 2100176 Needle Bar Connecting Link Pin - gHEV L ZEV - - -« -« - 2
16 310089 011 wlck ............ MID\ ............ 2
17 2150051 Needle Bar Connecting Bracket - - ¢HEEfu¥ - « « « « ¢ ¢ « « . 1
18 110006 Screw(M3.5-0.6X10) « « « « « « IERY ¢ o0 o e 0000 v 1
19 160016 Screw(M4-0.7X4.5) = « « « « « « IERT o o o v o o000 e 2
20 92100642 Needle Bar + « = « = o « « « o « SHEE - - - o o oo 1
21 2159111 Needle Clamp(A) « « « + « « « « = BHIEA « ¢ ¢ o v 0o e e o 1
22 @ ———- Needle(System:DCX27) + « « « « Bl oo e e e e 2
23 003637 Screw(1/8-44X2.5) « « « « « - I 1o Y A 2
24 2150057 Stitch Plate Support Stay, C. Set#MHEREftExX=Gd) - « » - - 1
25 2150058 Stitch Plate Support Stay- + -« - #HHREUfFEX=T - « ¢« - - - 1
926 000035 ROLL Pin = + * * » « o = o « « » R N 1
27 110009 Screw(M4—0.7X8) =« « « « « « « 1o A I 6
28 2100502 Stitch Plate Support(Rear) - - - $HHREUfIH(E&) - - - - - - - 1
29 110001 Screw(M4-0.7X5.4) = = = = « « - IERY o oo oo e 000 e 1
30 2108050 Stitch Plate(Ad) =« « « « « « « 27 S I 1
31 005345 Screw(11/64-40%X8.3) =« « « « « IERY ¢ o v o0 oo e e e 2
32 2100145 Stitch Plate Support(Front) - - - $HREUAFE @) « « -« - - - 1
33 110011 Screw(M5—0.8X10) + « « « « « « IERT o o0 oo oo e e e 2
34 0032604 Rubber Cushion =« ¢ « « « « « - - BARE « < o o o o000 . 1
35 2109211 Needle Guard(Front) (Double Chain Stitch) A F&#Z4 (Ff) - -1
36 110002 Screw(M3—0.5X5) =« ¢ « ¢ o o o . J 1 B A 1
37 2150035 HR Unit, Complete Set - « - - - - HRZEBGH) - -« ¢+ + « - 1
38 3100370 Tube Joint =« o « ¢ « ¢ ¢ « ¢ « WNRATRER < « o = 0 0 o o 1
39 2100152 0il Tube(70mm) < « « « ¢ « « ¢ » BN (T0mm) » = ¢ ¢ - - 1
40 310005 011 chk ............ H:E: ............ 1

% Ref. No. 41 to 53 ++--- See the following page.

AZ8500G



NEEDLE BAR DRIVING MECHANISM IR, 3 i

Ref.
_No_
41
42
43
44
45
46
47
48
49
50

ol
52
53

% Ref. No. 1 to 40

Parts
No
2100533
310001
2100535
2100536
000393
110013
320008
000567
2150150
2109212

007627
2109210
110027

6

Amt .

Description i 4 Req.
HR Felt Holder =+ « « ¢ ¢ ¢ o « & HR7 )V RSl o o o o o 1
HR Felt s + = o o o « o o o o o HRTx/Lh o o o o o o oo 1
HR Felt Holder Bracket, C. Set - HREf+&GE) « « - - - - - 1
HR Felt Holder Bracket + + -« - - HREfIE = ¢ o0 000 e 1
Roll Pin =+ = ¢ o ¢ ¢ ¢ o o o ¢ & B—)JLE L ¢ o o o o o 0 e 1
SCI'CW(M4"0.7X8) ........ _IJ:*“/“ ........... 1
Fitting Stud(Short) « « « « « « - BHFERLNGE) - e . 1
Seal .............. }{xy#:/ .......... 1
HR Unit Bracket » = » = = » + « » HREBEG « » « « = o o+ 1
Needle Guard(Rear) (Double Chain Stitch) £ ¥ &+524 (1) - - -1
SCTCW(M4‘0.7X6) ........ lt*:‘/“ ........... 2
Needle Guard(Front) (Overlock Stitch) A — @t/ (i) + » + -1
Screw(M2.5-0.45%X3.5) « « ¢+ + - - IERT o o v v v e e e e . )

°°°°° See the preceding page.

AZ8500G



6 7

A28500G



KNIFE DRIVING MECHANISM

2
;

W OO —1 T U W OO

[a—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
21
28
29
30

Parts
Na
2100160
120049
2100173
160002
2100162
120006
2100161
160003
2150060
2100165

2100418
110035
0020436
000532
110004
0093864
2150020
110012
2100174
2150019

110001
2100009
2150021
0032919
2100419

110046

000688
2100167
2100168

140014

* AN 7
Amt .
Description fi 2 Req.
Upper Knife Driving Connecting RodEXRwy F « ¢ o o« ¢« 1
Screw(M4—0.7X16) + « « « « « - R e o o o v oo o 0o 9
Driving Lever Pin« « « « = « - 10 378 ] 7] V2R 1
Screw(M4—0.7X5) =« « « « « « IERS e o o v v v v e oo 1
Upper Knife Driving Lever - - - « L X Xdgfg - - - - - - - - 1
Screw(MG—IXIZ) ........ _u:*:‘/“ ........... 1
Collar(10X19X9mm) « « « « - - b ¢ B A S NP SR 1
SCTCW(M5_0.8X5) ....... Jh*\‘/‘\ ........... 9
Upper Knife Driving Shaft - - - - LA Rdgh- « - - - =« ¢ - - 1

Upper Knife Holder Positioner - -

Upper Knife Holder(Flat Type) - -
Screw(M4—0.7X10) « « = « « «
Upper Knife(Flat Type) - - - -
Washer ............
Screw(M3.5-0.6X8) =« « « « «
Seal Plug ...........
Lower Knife Holder Spring Stop -
Screw(M4—0.7X5) « « = « « «

Cloth Plate Rubber Cushion -« -« -
Front Cover s » = »  » = « « =

Screw(M4—0.7X5.4) =« « « « «
Cloth Plate Spring Pin =+ « < -
Lower Knife Holder Locking Plate
Lower Knife Holder Spring - - -
Lower Knife Holder =« ¢ « « - -
Screw(M5—0.8X12) « = = « « « »
GUide Pin. D I
Lower Knife s « « « « - e e e .
Lower Knife Clamp « « « « « - -
Screw(M4-0.7X8) =« « = « « « »

lt*y ........... 1
EARX@EE) e ¢ ¢ o v 0 o o 1
T/ d e o o o o 0 o o o 1
_U:*:‘/“ ........... 1
%1@ ............ 1
FRAANRRKZ S « o o o o oo 1
IERD + o v oo oo e 3

JERD ¢ v v v oo e e e 9
NERGHEY o o oo oo o 1

FARBEYIEA -+« -+ - I
.—F){;(}\‘* ......... 1

AZ8500G



o= --W:6.%%%%%%% ) -

AZ85006



PRESSER FOOT MECHANISM M

Ref.

0D b homd b ek ek ek et et el —
WO ~1 O OV LD ocooo«rcsmpwm»—-g

21
22
23
24
25
26
217
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46
47
43

Parts

Na

190080

100073
2100181
2150145
2100580

000482
2150146

110012
2150147
2150148

170045
180001
2100193
000487
170047
2150138
120010

2100197

2100518
120017

2100192
110065
100001

2150139

2100099
160007

2150140

21001389

2150141

2100199

160001
2157310
2157300

110004
2157305

110002
2107409

004136
0022156

004141

0025035
006093
0033529
000216
000747
2107104
2107163
005036

8
Amt .
Description - A Req.

Adjusting Screw(M10-0.75X30) « - FRBHIRY » = = » = =+ « - - 1
Lock Nut « o ¢ ¢ ¢ o o o o o o YA A R 1
Presser Spring < « « « ¢ ¢ ¢+ ¢ PRI o o o o o 0 00 1
Presser Bar ¢ « ¢« « ¢+ ¢ ¢ o ¢ o #F:LE? ........... 1
Presser Arm Positioning Guide PinffBERANE L + « « + « « 1
Spring Pin * ¢« « = ¢ ¢ « ¢ ¢ « & ;(7"9 yy‘fy ....... 1
Presser Arm Stop =+ ¢ ¢ ¢ ¢ o+ - FIPEARA R Y28 ¢ o o 0 o e 1
SCI'CW(M4"0.7X5) ........ Jh*‘:j ........... 1
Presser Foot Release Lever =« « « PHHF - » « =« o o o o - 1
Presser Foot Release Lever SpringP#F /AR« « « « o« o o 1
Screw(M4—0.7X5) =+ o « o o o o & ERY ¢« o0 o 0 o0 v 0o 1
Screw(M4-0.7X4.5) « » ¢ o+ o AP 3:: Y, 35 N 1
Presser Foot Lifter Lever s « « « #FEHS L N—0¢ ¢« ¢« o« 1
Wave Washer « » * » « o = o o « & % AT A e AR I I 1
Screw(M8—1.25X10) =« « + ¢ « o & HERT ¢ 0 o v o 0 0 00 o 1
Presser Foot Lifter Lever Stop « ;S L X—ZX kbR -« « 1]
Screw(MS—leO) ......... _U:*/ ........... 1
Presser Foot Lifter Lever L1nk LY At IV I D
Presser Foot Shaft Collar- « - - fHTHEiH T — « « « « = - « - 1
SCI‘CW(MS'O.SXIS) ........ _lh;"(y ........... 1
Intermediate Lever = <« < = « - - ML N— . - - o o o . 1
Stop Screw(M4-0.7X12) =« « « - - ARYTRY ¢ o o 0 0o 0 1
Lock Nut « ¢ ¢ ¢ o ¢ o o o o« o & = 35V 7ﬂ-‘y ]\ oooooooo 1
Presser Foot Lifter Lever Sprlng HIBEFAFUR—NRNR e o o o 1
Presser Foot Shaft Bushing « « - #xih7 v =« » « « o - 1
SCTCW(MG‘IXB) ......... _ﬂ-‘*/ ........... 1
Presser Arm, Complete Set - - - - ¥ITBaGRH) » » « « =« ¢ -« 1
Presser Foot Shaft =+ «-« ¢ « « « ??;Lﬁm ........... 1
Presser Arm=s * ¢ ¢ ¢ ¢ o o o o @ ﬁ_j‘_m. s ¢ o s o & o o o o 1
Presser Arm Hinge Pin+ + « ¢ < - HIBRE L JE o o o e 1
Screw(M4=0.7X4) o ¢ o o » ¢ o o IERY ¢ 00 o ) 1
Presser Foot, Complete Set(A4) - R (RH)(A4) - - - - - - - - 1
Presser Foot Hinge =+ + » « « - « ﬁit Ny 20 S 1
SCTCW(M3.5-0.6X8) ....... JERT o o 0 0 0 0 0 0 0 0 1
Presser Foot Spring(Large) - - T RAR(K) = + « « « = « - 1
Screw(M3=0.5X5) + ¢ o o o o o HIERY ¢ o o 00 0 0 0 o o 1
Presser Foot (Front/Rear) Unit (A4) = (8- £2) (K1) (A4) .1
Screw(1/8—44x2 7) ....... _l.t*/ ........... 1
Thread Chain Guide =+ + =+ + + + TEHE AR o0 0 0 0 o o 1
Screw(3/32-56X2.1) ¢ ¢ ¢ ¢ o ¢« ¢ ERT o o v 0000 . 1
Presser Foot Spring(Small) -« « « T XRX(UP) « « = = ¢ ¢ - - 1
Screw(3/32-56X5.6) ¢ ¢ ¢ o ¢ o o IERY ¢ o o o 0 0o 0 0 0 o 1
Presser Foot (Rear) Adjusting Plate ¥—3/&H - - « « - - - - 1
Nut © ¢ ¢ ¢ o ¢ o o ¢ o o o o o o A A T I S R 1
Pile o o o o o o o o o o o o o s AR 1
Presser Foot Stitch Tongue(A4) - JIN(A4) « « « < « ¢ o ¢ o o 1
Presser Foot Adjusting Plate - - #xF@&Eitk - - - » « - - - 1
Screw(1/8-44X5.6) « ¢ o o + ¢ ¢ R e o 0 v o

AZ8500G



N
'
\
\

A285006



UPPER LOOPER DRIVING MECHANISM LI —/ 58 9

Ref.

[e—

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37

Parts
No

2100900

120049
2100088
2150071

120006
2150070
2150072
2150075
2100161

160001

2150130
110009
2150085
2150084
2100227
130001
110071
2150090
2100221
300008

140004
2100903
160002
310089
2150080
000629
2100892
310065
2109320

210009

000779
120013
2100854
2150117
000014
110002
2150079

Amt .

Description 5 £ Req.
Looper Driving Lever Connecting Rodv—2Rwy K« » =« ¢ « & 1
SCICW(M4—0.7X16) ........ 1o S A AR 4
Connecting Rod Swing-proof - « 4L AEA - « « « « « ¢« « . . 9
Upper Looper Driving Lever =« - « B — g - - - - - - - 1
Screw(M6—1x12) ......... _IJ:*?/ ........... 1
Looper Driving Shaft =« « « « « - J:}b-—)\ﬁm ......... 1
Driving Shaft Thrust Ring+ « «+ « AFARYY T+ ¢ ¢ o - - 1
Driving Shaft Thrust Ring- « « « XSARY T+ ¢ o o o« 1
Collar(10X19X%mm) » « « « « « - BTG e oo e e e e e e 1
SCTCW(M4_0.7X4) ........ _U:*:‘/“ ........... 92
Upper Looper Thread Pull-off - « EA— %Y - ¢ ¢ -« - 1
SCTCW(M4_0.7X8) ........ J_t*\‘/“ ........... 2
Upper Looper Bar Crank Arm, C. Set_tllw—-/\°77‘/7(¥ﬂ) SRR |
Upper Looper Bar Guide Bushing - V— R"ERAFL - - - - - - 1
Upper Looper Bar Guide Cover =«  A— "EBHNE+ - « =« « ¢ 1
SCTCW(MZ.S-O.‘ISXG) ....... _lh*/ ........... 1
Screw(M2.5—0_45x6) ....... _U:*f/“ ........... 1
Upper Looper Bar Guide, Complete Set/b— NN GH) -« - » - - 1
Upper Looper Bar Crank Arm « » « EA—NRT S 7 ¢ ¢ ¢ o o 1
Washer =« ¢ o o o o ¢ o o o o o & T/ dp e o o o o o o o s 1
SCI’CW(MG"IXIG) ......... JJ:*V ........... 1
Upper Looper Bar Crank Arm Pin - EA—2RIS5v v« - - -1
Screw(M4—0.7X5) « ¢ o o o o o & JERY ¢ o o oo 0 0 000 1
0i1 Wick =« = = » o « = « o « « & W e o o v e e e e e e 1
Upper Looper Bart « « « « = « - - V=B e o e e e e e 1
Seal Plugs + + ¢ = = » + o o o » SERR e o v e v e e e e e e e 1
Upper Looper Bar.Guide + « - - - JU—IRBPN » ¢ o o e e e e 1
Oiling Felt » ¢ ¢ ¢ o ¢ ¢ o o o & A Y 7 R 2
Upper Looper(for Needle Size #9~14) EA— R (SHFEFLI~N4H) - 1
Screw(1/8—44)(3_2) ....... _lh*s‘/“ ........... 1
Standard Pin * ¢ ¢ + o ¢ « ¢ o ¢ HAEL v 00 0 0 o Ceoe o]
Screw(MB=1X15) + « « « « « « « « ERY o o o o v o000 9
Upper Looper Supplementary Thread Eyelet b/ — _%HBh%E - - 1
Lower Looper Thread Pull-off - « FA— 34U - « - - - « 1
Washer =« ¢ ¢ ¢ o o o o o o o o & T/ dp e o o o o o o s o 1
SCTCW(MB"O.SXS) ........ J.h*-) ........... 1
Upper Looper Bar, C. Set =+ « « « L—2NEGH) « « =+ » » « 1

AZ8500G



10

A285006




LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM TFHU—N\BRU_—ER/L—/\HK 10

Ref. Parts Amt .
N Ne Description fir 44 Req.
1 2100215 Looper Driving Lever Connecting Rod W—/ %@y K o ¢ o o o & 1
2 120049 Screw(M4—0.7X16) « « « « « « « IERT o o v 0 v e v e e 4
3 2100088 Connecting Rod Swing-proof =+ « < #RULIEA « « « ¢ « « o o o & 1
4 2150166 Lower Looper Driving Lever =« « « T — g+ » » + » « « « 1
5 120024 Screw(M4-0.7X14) « « « « « « « IERY o o oo v v v v v e 2
6 2100902 Driving Shaft Thrust Ring+ « « * A5 XA PFUL—ph « + ¢« « « 1
i 2100161 Collar(10X19X9mm) « =« = = « = - b A I I R 1
8 160003 Screw(M5-0.8X5) =« « « « ¢ « o IERT o o oo 0 o v e 0o 4
9 2100445 Looper Driving Shaft =« « « « « » pIZada I R 1
10 2100211 Lower Looper Holder Arm=+ + « - - THA—IRF e v v v 000 e 1
11 300008 Washer ............. g\\/\‘/«v .......... 1
12 140002 Screw(M6-1X14) » « « = « o « « IERT o oo 0000000 2
13 2150118 Thread Pull-off « « « « = « « « « TH—INEREEY « ¢« ¢ ¢ o 1
14 110009 Screw(M4—0.7X8) =« « « « « « « IERY ¢ o v 0 v 0o e v e 1
15 2109347 Lower Looper =+ « ¢ + = ¢ « o « & TI—I o s o 0o v 00 1
16 2109201 Needle Guard(Rear) =+ « « « « + - T (B) « « « ¢ o o o o 1
17 110036 Screw(M3-0.5X6.5) « « « « « + . IERY o o oo v 0 e o0 e 1
18 180014 Screwed Pin(M3-0.5X4.5) =« ¢ ¢« c BRI ¢ o ¢ o o v 0 0 o 1
19 2150169 Double Chaining Looper Driving Connection2 BN —NXY 7 -1
20 2100249 BUShing ............. '7‘@}:‘/_—_,_ .......... 1
21 300000 Washer ............. U\y:‘/,\, .......... 1
22 140001 Screw(M5=0.5X12) « « « « « o - . IERY ¢ oo oo o e 0o e 2
23 2150168 Double Chaining Looper Driving Lever 2 EHEBEN— it - |
24 120006 Screw(M6—=1X10) » = « « « = « « IERT o o0 e v oo e e 1
25 2100433 Looper Driving Connecting Pin(Left) A — 2Ry v 2 (&) - « -1
26 160001 Screw(M4—0.7X4) =+ « « o ¢ ¢ « IERT e v o o0 0o 00 e 1
27 2100436 Looper Slide Block Holder (Front) A —/ S@itkEg¥nx (F) - - « -1
28 2100438 Looper Slide Block Holder (Rear) « M — <Biit4Bg¥ax (&) - - - - 1
29 120018 Screw(M4—0.7X10) « = « « = « « IERT o o 0o 000 v 0 v 2
30 2100437 Looper Slide Block =« « « = « « - JU— NBIEE « ¢ ¢+ o o o o . 1
31 000740 Seal Pluge « o « o o o o o o o s EERE . o e e e e e e e 1
32 2101434 Double Chaining Looper Driving Shaft 2 EBEA — \dh- - - - - 1
33 2100441 Double Chaining Looper Holder Arm2 EERNA—/8F « « « « » - ¢ 1
34 2109302 Double Chaining Looper =« + » « - 2EBNAL—I/N e ¢ o o0 oo 1
35 000035 Positioning Pin+ « « = « « « « - PLBR ALY « o 0 v oo e 1
36 300032 Washer « « « ¢ o s = o o o o o o Do/ F e o o o o o s o oo 1

AZ85000



11

N
g
N

\
.
\
\
N
\
\
“
.
Iy
.
N
Y
\
o \
.
,
\
.
\
\

QWW.vg§§V§§

AZ8500G



FEED DRIVING CONTROL MECHANISM RiIzX ') SR

Ref.

[

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46
47
48
49

Parts

No

2150064

120006
2100251
300000
100002
000669
2150075
0095027
2100248
2100249

140001
2100266
2100242
2100241
2100243
2100244

140000
2150065
2150066
2100238

160007
2100671
2100672
2100673
2100674

110033
2100269
2100252
0068202
2100253

2100262
2100267
160001
000690
2100256
0020538
2100263
000528
000561
100000

190001
2100271
110016
0020350
110017
2100257
2100264
2100259
0034293

11

Amt .

Description 5 £ Req.
Main Feed Bar Lever s « + = + « - BEILNA— « o000 1
Screw(M6=1X12) « « « « « « « « = IERT o o v o oo e e e 4
Main Feed Bar Lever Pin-+ » - - - BEILR—EY - o o o o 1
Washer =« « * « = » ¢ o o o o o A Z R 3
Nut © « ¢ o o ¢ ¢ o o o o o o o @ A2 R T T B SR S 1
Washer =« ¢ ¢ ¢ ¢ o ¢ o o o o & Ly AV I I R 2
Thrust Plate =« « « « « « ¢ « - - AGARLV—h ¢ o0 o 1
Retaining Ring =« + = = « « = - - AR FYU T o oo oo o 1
Main Feed Bar Connection = « « + XY YL T « « « o« o o » 1
Connection Bushing =« - « + « « - BRIV ITy V2 - -]
Screw(Ms—O.SXIZ) ........ _ﬂ:*\‘/“ ........... 1
Feed Bar, Complete Set =+ « - - - BTEEVBGE) » « » » o - o 1
Main Feed Bar» + «  « « = « + « BEY B e o oo e e 1
Differential Feed Bar+ « « - - - BIREU B« » ¢ v oo 00 e 1
Differential Feed Bar Connection RfiEY Y 7 « » « « « « « 1
Connection Bushing =« ¢ ¢ « « - - MYV 2Ty a e e o]
Screw(M5—0_5x15'5) ....... _].t*‘/ ........... 1
Feed Bar Driving Shaft - - - - - - ) RN N 1
Feed Bar Driving Shaft Lever - -XVulig- - - « « - - - - - 1
Connecting Rod Pin =« « « = « « - FEVry REY » o 0 0 0 o o 1
SCI’CW(MG“IXG) ......... _u:*\‘/“ ........... 1
Differential Rocker, Complete Set@iixXVUBa(k) « « « » « « - - 1
Differential Rocker « « « « = - BiUBE « = » « ¢« o o 1
Differential Regulating Slider * AT A H » + ¢ ¢ o ¢ o o« 1
Differential Regulating Slider Cap AT A X3+ + « =« = « « 1
Screw(M3—0_5X6) ........ _U:*:‘/“ ........... 9
Differential Lever(Right), C. Set ZEBIL—(H) ) .1
Slider Link « « = « o ¢ ¢ o =« AGAFYU T o o000 e e 1
Retaining Ring =« ¢ « ¢ ¢« « « - AR FYU T o oo 00 o 1
Slider Link Pin e « « ¢ ¢« + « - AGAFY U TE o o o o - 1
Differential Lever(Right) » » - - ZBILAN—(F) + « « - « « - 1
Col]ar(loxl']xgmm) ....... BT— e o o e e e e e e 1
SCTCW(M4"0.7X4) ........ JJ:*/ ........... 2
Spring Pin ¢ ¢ ¢ o ¢ o o 0 oo ATV TEY ¢ ¢ oo o o e 1
Differential Lever Spring- + - + ZEBJL N—NR . o ¢ o o« 1
O-ring(PT) « ¢ ¢ « + « « « « « & OYYF e o oo oo o oo 1
Differential Lever(Left) « » « « ZBIL—(FE)+ » + =+ - - 1
Washer =« ¢ o ¢ o o ¢ ¢ o o o o & T/ Y e o o o o s o o o o 1
Conical Spring Washer « « « - - [0 8 37 BV SRR 1
Adjusting Nut » = « « « ¢« « ¢ « - o T A 1
Adjusting Screw(M6-1x11.5, M4.5-0.5x4)FERY - - - - - - 1
Differential Feed Graduation « -XVHBEHR - - - - « - - 1
SCTGW(M4'0.7X15) ........ Jh*/ ........... 9
Differential Lever Stop+ + + -« - EZEBLAN—XpysXe o0 . 9
SCI‘CW(M5’0.8X8) ........ Jh*?‘) ........... 2
Adjusting Screw e+ = « ¢ o ¢ ¢ o o TIORRARB ¢ o o o o o o o 1
Adjusting Block s « = ¢ ¢ « ¢ « » T ARRE e v o o o 0 oo 1
Adjusting Block Spring =« - + - - T ABINR e o o 0 o e e 1
Retaining Ring = + = « = = « - - AR TV T oo oo oo 1

AZ8500G



12

AZ8500G



FEED DRIVING MECHANISM %) i 12
Ref. Parts Amt .
N N Description i 4 Req.
1 2100865 Feed Bar Guide Support =« < « + - FVBEYVARYER—F - ¢« o1
2 110064 Screw(M4—0.7X8) = « « « ¢ « « IERY ¢ o o o0 oo e e e 4
3 110004 Screw(M3.5-0.6X8) =« « o « « ¢ - IERY o 0 o 000 000 e 6
4 2100866 Feed Bar Shield(Front) =+ « + - - EBYBY—IV®EHI) > oo e 1
5 2100867 Feed Bar Shield(Rear) » + « « « - BVEBY—AVHR) « » « ¢« - - 1
6 2100869 Feed Bar Shield Guide » = « = - - EVRBY—NVHTALER - - ¢ - - 1
7 2100870 Feed Bar Guide =« ¢ « « ¢ ¢ « « FEVBEHTAR oo 00 oo 2
8 2100868 Feed Bar Shield (Upper) =« = = -« - REUEY—A(E) o oo o 1
9 2150063 Feed Bar Guide Bushing =+ + + + EZVEIARTy =2 o o o1
10 160007 Screw(M6=1X6) =« = o o ¢ o o o« IERY ¢ o0 o0 o000 o 1
11 2100602 Feed Bar Block(Rear) Shaft =+ - - BEW ()& - « - - - » - - 1
12 160001 Screw(M4-0.7X4) « » ¢ ¢ « o = - IERY e o o oo 00 0o 0 o 3
13 2100283 Feed Bar Block(Rear) « « « « - - FAEG(H) « » o o o e e 1
14 2100281 Feed Bar Block(Rear) Lid + - - - AE(HR)&E - - - « « + » « » 1
15 130002 Screw(M3—0.5X6) « o ¢ + ¢ o o J1 2 3 A L 1
16 2100434 Looper Rocker Shaft Lever - - - « —EHBA— Qi - - - -1
17 2100251 Looper Slide Block Pin =« - -« - - JV—NETEBEIE Y« » o o - . 1
18 ‘ 300000 Washer ............. U\y:‘/..v .......... 1
19 100072 Nut ............... ﬂ"“/ }\ ........... 1
20 2100442 Looper Rocker Shaft « « « « « « « —HEHBRNV— \FiEE - - - - - 1
21 003655 Screw(M4—0.7X10) « » « ¢ o « « IERT o o o0 v v 0000 2
22 2100443 Collar(9X17X8mm) =+ =+ « « = « - IV—NGIEWH T — - - - - 1
923 300001 Washer =« « ¢ * o« o o o « o o o & 2 R 1
24 0013208 Retaining Ring < « « « » ¢ « + ARG TP T o oo oo e 1
25 2100435 Looper Rocker Connecting Rod Pin N— Ei#Ew vy FEYV - - « -1
26 2100444 Retaining Ring « ¢ ¢ ¢ « « « « AR TYU T o o 00 0o 1
27 2100280 Feed Bar Block(Front) « « = « + - FEJ(RI) « « = ¢ o o o oo e 1
28 2100451 Retaining Ring =« « « » -« « « « » AR LY T e oo oo . 1
29 2100452 Looper Rocker Connecting Rod - v—/\*‘ﬁ’ﬁn 28 N .1
30 0068146 Roller Bearing =« ¢ = ¢ ¢ ¢ ¢« ¢ ¢ =— FaAxX7T1Y /ﬁ ----- 1
31 2100450 Looper Rocker Eccentric s « « « I—NNFIETXE o o o 1
32 0020401 Feed Dog Eccentric Pin =« « « « - = o LV VIR S 1
33 2100277 Feed Dog Eccentric =« « « « « « » I o A 1
34 2100278 Roller Bearing =+ ¢ ¢ » « ¢ « + S—RRART YT o oo o 1
35 2100275 Feed Dog Driving Connicting Rod - XV B Y K+ ¢ o ¢ o o ¢ o & 1
36 2100276 Feed Dog Regulating Eccentric + - %V @iz ty - -+ - - - 1
37 180002 Screw(M3-0.5X4) « « « ¢ ¢ ¢ o & IERT o o o o 0 0o 00 0 2
38 2100289 Feed Dog Regulating Plate Spring XVFRH LV — X - -1
39 110070 Screw(M3-0.5%6.3) + ¢ ¢ - ¢ - - IERT o o o v o0 e e 0o 1
40 0023473 Feed Dog Regulating Plate« « - - XYMV —F « « « « « 1
41 2100279 Feed Dog Regulating Gear + + « *XVREXFT « « « « « « - - 1
42 180003 Screw(M5—-0.8X8) =« « « « « « « IERY o o oo 0 v e 00 1
43 160003 Screw(M5—0.8X5) « ¢ ¢ ¢ o o o IERY o o o o v o 000 e 3
44 2109050 Differential Feed Dog(A4) (A5) - BIEY (A4) (A5) « « + o o o 1
45 2109051 Main Feed Dog+ + » = « + « « + » BEIEY » « v o v e e e e 1
46 2109052 Auxiliary Feed Dog =+ = = « « « - INEBY o o v e e e e e e e 1
47 110026 Screw(M3—0.5X6) =« = = ¢ ¢ « o IERY ¢ o o v o e o v e e 1
48 2150067 Connecting Rod Cover =+ = « » - - ZVaey RhNR—- « ¢« o o 1
49 130003 Screw(M4-0.7X7.3) « = = = » « - IERY o v oo 0o o0 0o 2

A285006



AZ8500G



LUBRICATING MECHANISM

Ref.

B i b ek bt ot ok ek ek et —
W OO0 ~1 OO UM W O BO O&OOOQ@@AWNH?

o
[y

DD B BD DO DO
-3 ON O s WO BO

[FURN S
O WO OO

O QO W W
e OO O

W o
[=r S,

o0 Lo w
O O oo ~3

b e
D D

45

Parts

No
2100935
2100363

160001
110016
001820
000567
2150201
3100370
0031831
2150206

320008
2100958
3100371
2100369
2100957
2100926
2100927
2100928
2100929

310073

2150202
2150207

320009
2150095
2150094
0080503
0030748
0030745

006861

000419

3100060

110045
3100061
3100345
3100329
2150055
2150056

310081
2100896
2100895

000456
310090
2100032
0020538
110053

Loyl 3 13
Amt .
Description L £ Req.

0il Pump, Complete Set =+ - - - - RATFEE) o »00 000 v e 1
Worm Wheel = « = « « = « « o « . A —BERA = o o o oo e 1
SCTCW(M4—0.7X4) ........ _u:*:‘/“ ........... 4
SCI’CW(M4—0.7X15) ........ _U:*s‘/“ ........... 2
Screw(l/4—40x5) ........ _Ll:;‘F\‘/“ ........... 1
Seal + ¢ o ¢ o e o e o e e 0 . /\’\yﬂ’—‘/ .......... 2
0il Tube, Complete Set « « « « - 72 DA ¢ 1< ) R 1
0il Tube Fitting One Way End - - FOAERKFE - - - -+ - - - - 4
0il Tube Clamp + + « = * » + » - BRERER « o « = o o o o o o 7
0il Tube(4.6X6.4X220mm) « * + *FEWIRA T+ « = = ¢« o« 1
Oil Tube Fitting Stud (M6-1) « - - ERKEFEERA B - ¢ =« =« - 4
Suction Tube, C. Set = « « « - - BANRAL L () « « « + + « » 1
0il Tube Fitting Two Way - WEEHE « 0« 0000 1
0il Tube(4.6X6.4%36.5mm) MBRISA T o o o o v e e e 1
0il Filter = « = o » = o « o « « b iy I 1
Suction Pipe(Upper), C. Set » « «BRANRAA(E)H) » + - - - 1
Suction Tube (4 X6 X 18mm) CHEAISA T o o e e e e e e 1
Suction Tube(2.5X4X 60mm) CHEAIRAL T o o e e e e e e 1
Suction Pipe (Upper) = « = + - » - AL (L) ¢ o o 0 o o 1
Felt « ¢ « o ¢« o ¢« ¢ o o o o o @ 2= 1 7 T T R 1
0il Tube, Complete Set =+ « - « - BWASRATE) « » ¢ - o . e 1
0il Tube(4.6X6.4X320mm) « * « < 4GWNA T« =« = o o ¢ o 1
0il Tube Fitting Stud(Long) M6-1)EHKFRAK(E) - « » - « - 1
0il Pressure Regulating Valve, C. Set FEERGE) - - - - + - 1
0il Pressure Regulating Valve - « BEFR+ « - ¢« =« « « - - - 1
0il Pressure Regulating Ball - - fER—AF - -« « =+ -« 1
Guide Pin s « + o o « » o « o « HAREY + o o o v o o o 1
Spring = ¢ ¢ ¢ o e s e e oo A - SR I 1
Adjusting Screw(1/4-40X%5) FERY ¢ o 0 0 0 00 0. 1
Nut * ¢ o o ¢ ¢ ¢ ¢ o o o o o o & b 20 2N L T S S S R R 1
Oil Filter Cap « « « « « « ¢ « - AANTANVE XYY T - -]
SCI’GW(M4‘0.7X12) ........ _u:*x\‘/“ ........... 3
O-ring(P42) + + » o » + o o « o « OYUF e v v v v v o oo 1
0i]1 Filter « « ¢ ¢ o o ¢ ¢ o o & FAANT LT o o o o o o 1
Filter Housing =« « = « « « « « « FANTANEHEE - - - - 1
0il Pipe, C. Set « « ¢ « « « « » FANRLTGH) « + ¢ o o - 1
0il Pipe = * + © = « = o« o « « » FANIRLT o o o v e e e 1
0i1 Wick « = = = = o « o o o » B e o e e e e e e e e 1
Oil Pipe, C. Set « « « « ¢« - FAANRLLGH) - ¢ o ¢ - o 1
0il Pipe = » * * « » = o « + « « FANIRALT o o oo v oo 1
Seal Pluge « o = o = o « o « o & EERE o o o e e e e e e e e 1
0il Wick =« » * = o « o o« « o « « R . o o e e e e e e e 1
0il Sight Gauge = « =+ « « = « « -« FANT =T o oo o0 1
O-ring(PT) = « + « o o o « o + o OYVYF e o v oo v v oo 1
Screw(M6—1X8) =« » « « « « - % . .3

AZ8500G



14

UPPER KNIFE (Angled Type)

AZ85006



EXCLUSIVE PARTS for UPPER KNIFE (Angled Type), AAARY

AZ8500G-C5 HYIJETILREABR
Ref. Parts

N N Description il %

1 2100425 Upper Knife Holder + « « « - « -« EAZRKALE(A) - - -
2 0020491 Upper Knife ........... _h)(x oooooooo
3 2101435 Upper Knife Clamp = « « « « - + =P 378 :: & SUE I
4 2100354 Upper Knife Chip Guard + - - - - YIS + o 0 0 o o
5 140013 Screw(M4=0.7X24) « « « ¢« « « + IERY o o o o 00 o
6 2100349 Upper Knife Clamp Plate s + « « AR o o .
l 2100353 Upper Knife Stop =« + ¢ « « « « EXRXZX Ry ..
8 110038 Screw(M2.5-0.45X4.5) « « « « « . IERY e o0 0o 0 o
9 000665 Washer =« ¢ * » o o o o o o o o & Do id e o oo oo
10 2157315 Presser Foot, C. Set(C5) =+ « « - #x () » « » « « « -
11 2157301 Presser Foot Hinge(C) « « « « « il o N A
12 110004 Screw(M3.5-0.6X8) = - « ¢ ¢ « IERY o oo v 00 o
13 004136 Screw(1/8-44X2.T) =+ « « « « o IERT ¢ o0 000 o
14 2107412 Presser Foot (Front/Rear) Unit (C5) ¥z (- #)(¥) - - -
15 2107105 Presser Foot Stitch Tongue(C5) +JlN« + ¢ « ¢« « « « « .
16 2107163 Presser Foot Adjusting Plate - - #PxFH&HtR - - - - - -
17 005036 Screw(1/8-44X5.6) « « « + « « & 155 3 A A I
18 0020501 Thread Chain Guide(C) « « « « - - ZZRUTAR = ¢« o«
19 004141 Screw(3/32-56X2.1) ¢« « « « « « IERY ¢ o o o 00 o
20 0025035 Presser Foot Spring(Small) =+ « « XK (UN) « « - - -
21 006093 Screw(3/32-56X5.6) = = ¢ ¢ o ¢ IERY ¢ o e o v 0o
22 0033529 Presser Foot (Rear) Adjusting Plate ¥ @K - - - - -
23 000216 Nut ............... ﬂ-\\/ }\ ........
24 000747 Pln ............... t°:/ ooooooooo
25 2159112 Needle Clamp(C) « « « « « « « + & ik A « ¢« o 0 0 0o
26 2108076 Stitch Plate(C5). + « « « « « « gHR - - - o0 e .
217 2109055 Differential Feed Dog « + + « - - ALY « » ¢ o 0 o o e
28 2109056 Main Feed Dog« ¢ « = « ¢ o « « & PREY = oo e
29 2157305 Presser Foot Spring(Large) =« « I XR(K)+ + - - -
30 110002 Screw(M3-0.5X5) =« « « « ¢ « o 155 S R

AZ8500G



15  Az85006-A4-53, C5-53

AZ8500G-A4-53

" AZ85006



AZB5006-A4-53, C5-53 EXCLUSIVE PARTS YIETINERABR

Ref.

3

O W OO ~JI O U W WO —

[y

OO bt pmd preed et ek ek ek ek
W OO =1 O UV WO BO

[ =2 ST o]
O BD b

DD B B
(=2 IS -1

(SR S Ol ]
D W oo =

W
[us—y

32

Parts
Na
2157325
2157300
110004
004136
2107509
2107503
2107504
004138
0022156
004141

0025035

006093
0033529

000216

000747
2108078
2109216
2106002
2106003
2157326

2157301
2107501
2159112
2108075
2109058
2109059
2100424
2150152
2109318

160009

2157305
110002

15

Amt .

Description & 4 Req.
Presser Foot, C. Set(A4) =« « « T (FH) = + « « = + « « « « 1
Presser Foot Hinge =« « « « « « 0 A N A BRI 1
SCI'CW(M3.5"0.6X8) ....... _U:*:‘/“ ........... 1
Screw(1/8-44X2.7) « » o ¢ ¢ « & HERY ¢ o o 0 v 0o o 000 1
Presser Foot(Front/Rear) Unit - - #R— (mij- )W) - - - - - - 1
Presser Foot Fabric Guard: « + HxF oS+ ¢ v ¢« ¢ o ¢ ¢ 1
Presser Foot Adjusting Plate - - fPFHENMR - - - - - - - - 1
Screw(l/8—44x5) ........ Jh*:j ........... 1
Thread Chain Guide =« « « « - - - LB AR o o o oo o 0 o 1
SCTCW(3/32'56X2.1) ....... JERY ¢ o 0 0 0 0 0 0 0 o 1
Presser Foot Spring(Small) =« « « I NRK(UN) « ¢« o o o o o 1
Screw(3/32—56)(5.6) ....... .Lt*/ ........... 1
Presser Foot(Rear) Adjusting Plate ¥Hx—F&iH +» - « - « - - - 1
Nut » ¢ ¢ ¢ ¢ o ¢ o o o ¢ o o o o Y A R S R 1
Pine « * o o o o ¢ o o o o o o 12 S 1
Stitch Plate(A4) ........ Q{-*ﬁ ............ 1
Needle Guard(Front) (Double Chain Stitch) A Z&54 (&) - - 1
Differential Feed Dog -+ - - - - - BIREY « = ¢ = v oo 00 o 1
Main Feed Dog« « = = » = + « « « BBREY o o o o 0 e e e e e 1
Presser Foot, C. Set(C5) =« « « = (KH) « - = « « » =+ - =« 1
Presser Foot Hinge = « = - - - - i A R 1
Presser Foot (Front/Rear) Unit - - PR (@) (V) - - - - - - 1
Needle Clamp(C) ......... BFIE A ¢ ¢ ¢ o 0o o oo e 1
Stitch Plate(C5) =+ + « « « « « » GHER « o o o o o 0 e e e e 1
Differential Feed Dog - + « + - BIREY ¢ < v o0 v 000 1
Main Feed Dog+ + « = + ¢ « » « « FETEY o o o o o e 000 e 1
Lower Knife Holder =+ « « « - - FTAREB - ¢ oo o000 1
Connecting Rod Cover =« « ¢ - -« - ZVuvy R R—- ¢ o o o 1
Double Chaining Looper - + - - - By 5:- 3, 7y s S 1
Screw(M5—0.8X5) « ¢ « ¢ o o o . HERY ¢ o o 0 o 0o o0 e 1
Presser Foot Spring(Large) =« + - #Z /NR(K) » ¢ =« =« - - 1
SCTCW(M3‘0.5X5) ........ ﬂ:*x‘) ........... 1

~ KZ85006



AZ8505G (1)

SR ——

‘
.

v ’

N

A285006




AZ8505G EXCLUSIVE PARTS (1)

Ref.

3

OCDOO\‘IO)U“;&WNH,

—

12
13

15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46

Parts
No

2101240

2101243
170005
2120111
100001
2101241
170031
100002
2101242
110047

2101244
2101246
2101260

110001
2101245
2101259

160001
2101248
2101258
0020616

003637
2101249
2101250

000538

110031
2101247

005589

000621

000613

000306

2101252
170032
2101255
000234
2101253
001123
007627
2101257
0094562
2101254

2101251
110009
0024084
2101268
004125
2100972

YIETFLEMBGEA) 16

Amt.

Description & 4 Req.
Ruffling Mechanism, C. Set(3) - - 7V RER3) - - - -1
Connecting Plate(Short) - - - BARERGE) « + - - - 0 0 - . 1
Screw(M4—0.7X6) =+ « « « « - 155 3 2R 4
Presser Foot Lifter Lever - - « - #x=FHF L N—. o o o o o 1
NUL @ * « o o o o o o o o o & ol R 3
Connecting Plate Lever =« - - HERLR— - ¢« ¢ ¢ ¢ o o 1
Screw(M5-0.8X8.5) « « « « - 155 3 2SS AU 1
NOL © = o o o o o o o o o o & o R 1
Connecting Plate Lever Support - #&EHRUV A N—EftH . - - - 1
Screw(M4—0.7X10) « « « « « R e o o e v e v e 4
Connecting Plate(Long) - - - BAERE) « « ¢« o 0 o0 .. 1
Ruffling Mechanism, C. Set(2) - - 7V VHBE@E2) - - - -1
Ruffling Presser =« ¢ ¢ ¢ « STV TEL « ¢« o o o o 1
Screw(M4—-0.7X5.4) =« « « « « JERY ¢ o o 0 0 0 0 0 0 . 3
Ruffling Mechanism, C. Set(1) - - S7 Vv /BRI 1) - -1
Ruffling Presser Lifter Shaft Lever77)/&‘ﬁ1%7‘ml/ﬂ-—l
SCI'CW(M‘I 0. 7)(4) ...... _U:*y ........... 1
Bracket Holder =+ ¢ « - ¢ « - 770‘/ ]\mﬁé\ ...... 1
Ruffling Presser Lifter Shaft« « 7Y 7#HFrHE- - - - 1
Stop Collar « « « « ¢ « « « » PR NEPAY DA 1
Screw(1/8—44x25) ...... _lh*:‘/“ ........... 3
Bracket Fixing Piece - - - - 77y FEER - - - - - 1
Bracket Spring Plate - - « - TS5y RIEAREK - « « « 1
Washer =« ¢ « ¢ o o ¢ ¢ o o & A VA I 1
SCTCW(M4_0.7X12) ...... J_t*‘/ ........... 1
Bracket « ¢ ¢ ¢ ¢ ¢ o ¢ o o & ‘7‘5#\\/ | I R S 1
SCTCW(I/4‘40X14.5) ..... _u:*\‘/“ ........... 1
Conical Spring Washer « -« - - MARRT o e o oo o oo 9
Washer = « « ¢ o o o o « o & T/ dp e o o o o o o o o 1
Nub © ¢ » o © o o o « o o o &« o R 1
Handle Holder « « « « « - - - XN RARME - - - 1
Screw(M4-0.7X5) « - o+ o - IR e o v o v e v e 1
Ruffling Swing-out Handle « - « « B FH~VFr - o ¢ o - 1
Nut ¢ « ¢ ¢ ¢ ¢ o ¢ o o o o & 2D 2 R T T S S S 1
Swing-out Handle Holder Spring - ~¥ FAEMFESR - - - - 1
Washer =« * ¢ ¢ ¢ o o o ¢ o & T/ Fp e o o o o o o o o 3
SCI‘EW(M4-0.7X6) ...... _u:*:‘/“ ........... 3
Ruffling Presser Shaft - - - A ZA: " DRI 1
Collar(8X13X6mm) + + » « - B A RSP 1
Lifter Lever Holder - « « - - 7V IMBRVA-BRE - o o o - 1
Ruffling Presser Lifter Lever « « 7V VWIS L N— . -1
Screw(M4-0.7x8) =+ « « « « 1 > A 9
Spring Cap ......... #1/&‘*%?\)7’ ...... 1
Ruffling Presser Spring -« - - STYUITHINEK « o - - 1
Tension Post =« » = ¢ ¢ « o « %%% ........... 1

Feed Mechanism Cover Gasket - -

B DR PEA ST S RIIE

AZ8500G



17
AZ8505G(2)

A285006



AZ8505G EXCLUSIVE PARTS(2)

Ref.

&

WO 3O U i QOO

[—y

11
12
13

15
16
17
18
19
20

21

Parts
Na
2109216
2109069
2109061
2100424
2150152
2157340
2157302
110004
2107528
2107526

004141
2107638
000444
004317
0025035
006093
0033529
000216
000747
2157307

110002

YIETFNRARER(2) 17

Amt .

Description L 4 Req.
Needle Guard(Front) (Double Chain Stitch) AV Z &= 4 (F) - - 1
Differential Feed Dog(A4) « « « ~RIIEY « + « « ¢ ¢ ¢ o o o 1
Main Feed Dog(A4) « « « » = - - LY - o o e e e e e e 1
Lower Knife Holder + « - - - - - TFTAREB < o o000 oo v 1
Connecting Rod Cover =+ « « « + - EZVey R NR—- « o o o 1
Presser Foot, Complete Set(A4) -« T (KH) « + « « « « « « « 1
Presser Foot Hinge =« « « « « « - 2o ol N A 1
SCI'BW(M3.5—0.6X8) ....... .lt*“/‘\ ........... 1
Presser Foot(Front/Rear) Unit (A= (Ri-#&)(WH) - - - - - - 1
Presser Foot Fabric Guard: + » *#xZF oS+ « ¢ ¢« ¢ ¢« o o & 1
Screw(3/32-56X2.1) » « o + o - - IERT + o o o v e e e e 1
Finger Guard « « « « « « « « « TAVHH—R - o o o o o 1
Washer + ¢ ¢ ¢ o o ¢ ¢ o s o o & A AV S ) 1
SCTCW(1/8—44X4.8) ....... _u:*f/“ ........... 1
Presser Foot Spring(Small) =« « « T XRX(UR) « ¢+ ¢ o ¢ o & 1
Screw(3/32—56x5_6) ....... lt*x‘/“ ........... 1
Presser Foot Adjusting Plate - - ¥H—FR&ik - - « « » « - - - 1
NUb « + @ o « o o o o o ¢ o o o s o I 1
Pil e = = « © o » o o o o o o o s AR 1
Presser Foot Spring(Large) =+ « 3 NR(K) » « o ¢ « o o & 1
SCI'CW(M3-0.5X5) ........ _lt*s‘/“ ........... 1

K285006



18 :
AZ8520G-AY

AZ8500G



AZ8520G-AY EXCLUSIVE PARTS YIETNEARER 18

Ref. Parts Amt .
‘N Mo Description Ay 4 Req.
1 0024084 Thread Tension Spring Cap+ « - « RFF XX FA(L) - - -1
2 0024083 Tension Spring Bushing =+ « « + - RWFFy bEIYIERA - - - -1
3 0032971 Needle Thread Tension Spring + « RPWF XK« ¢+ « ¢ ¢« ¢« o o 1
4 0020118 Thread Tension Spring Retainer * RWFAAXX*v7(F) - - -1
5 000178 Felt(2.5mm) ¢ « « « o ¢ o o o o & -9/ 7 S R R 1
6 0031111 Tension DiSc =+  « = »  « « o o RFEFM+ » » v = » o+ o 9
7 000177 Felt(l.Omm) ........... A2 R S 1
8 004265 TenSiOH POSt .......... 7‘%%—?—% .......... 1
9 2150164 Tension Disc Eyelet for Needle Thread¢t R/ FEHRE - « - - - 1
10 2150172 Tension Disc Eyelet (Right) - - - AW FHERECH) -« + + - - 1
11 000340 Nut ............... —]-‘\/ ]\ ........... 1
12 2109213 Needle Guard(Front) (Overlock Stitch) A— gtZ4# (Ff) - » + - 1
13 2109322 Upper Looper(for Needle Size #9~14) EA— _(#EFHI~14)1
T4 © = o o o o o o b et e e e e e e e e e e e e e e e e e e e e e e e e e e
15 2157320 Presser Foot, Complete Set(AY6) - ¥R (#H) - « = « « « « « - . 1
16 2157300 Presser Foot Hinge =+ « « - - « - FLTEYT ¢« v 0o 000 e 1
17 110004 Screw(M3.5-0.6X8) « « « « ¢ « - IERY o v o o0 o0 o0 e 1
18 004136 Screw(1/8-44X2.7) « « « « « « » I S A I AR 1
19 2107418 Presser Foot (Front/Rear) Unit - - ¥ (i) (L) =+ « - « - - 1
20 2107113 Presser Foot Stitch Tongue(AY6) « JIU « « = = ¢ o ¢ ¢ o o o o @ 1
21 2107163 Presser Foot Adjusting Plate - - ¥FAERK - - « « « +» » - - 1
22 005036 Screw(1/8-44X5.6) =« « ¢ « « « IERY ¢ o o v v 0000 e 1
23 0022156 Thread Chain Guide =« « « « + - - ERUAR « ¢ o o0 oo o 1
24 004141 Screw(3/32-56X2.1) » « « « o o - IERY + o e o oo e e e e 1
25 0025035 Presser Foot Spring(Small) « « « I RR(P) ¢ ¢« ¢ o o o 1
26 006093 Screw(3/32-56X5.6) « « ¢ ¢ + + - IERY ¢ o0 o o0 v o e e 1
27 0033529 Presser Foot(Rear) Adjusting Plate #f-ci®fif - - - - - - - - 1
28 000216 Nut L Lee e e e e jf‘j b ........... 1
99 000747 Pine « » « « ¢ o o » e e e e e B e o v e e e e e e e e 1
30 2157305 Presser Foot Spring(Large) « « I NR(K) + = « « « « - « 1
31 110002 Screw(M3-0.5X5) « « « o« o .+ o J S S A R 1
32 2159113 Needle Clamp(AY) =« « « « ¢ « - - GEIEA « =« o 00 0000 1
33 003637 Screw(1/8-44X2.5) =« « « « « « » IERY o o o v oo o0 e 1
34 2108058 Stitch Plate(AY6) » « « - = « - - SRR« o o o o e e e e e 1
35 2109057 Differential Feed Dog + « - - « - BFEY « « ¢ ¢ oo oo 0o 1

AZ85006



19

AZ8520G6-AY5-50

AL8500G



AZ8520G-AY-50 EXCLUSIVE PARTS

2
—

O WOoO ~3I O U W QDD

P

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36

Parts
Na
0024084
0024083
0032971
0020118
000178
0031111
000177
004265
2150164
2150172

000340
2109213
2109323

2157327
2157300
110004
004136
2107602
2107503

2107504
004138
0022156
004141
0025035
006093
0033529
000216
000747
2157305

110002
2159113
003637
2108057
2109318
160009

Description

Thread Tension Spring Cap - - -

YIETILEABS
i %

- FAFAFX ¥ v 7 (L) -

Tension Spring Bushing - - « - - ARFFy PEIVIEA - - - -1
Needle Thread Tension Spring -« « RFF XK+ ¢ ¢« « « « « « 1
Thread Tension Spring Retainer - RMFAXF ¥ S (F) - - -1
Felt(2.5mm) ........... 7:,-_1],]\ ) 1
Tension Disc * + * *  « + « o « B O 9
Felt(l.Omm) ........... A, R R R 1
Tension Post =+ * ¢ ¢ s o o ¢ o & ﬂs\.ﬁ%g .......... 1
Tension Disc Eyelet for Needle Thread$t KW FHRHE - - - - - 1
Tension Disc Eyelet (Right) cRETERECE) - o - - - - 1
Nub © # ¢ o ¢ ¢ o o o o o o o o N 1
Needle Guard(Front) (Overlock Stitch) A—_¢t=Z4 (&) « « - -1

Upper Looper (for Needle Size #9~14) LA — X ($FHFFH#I~14H)1

ooooooooooooooooooooooooooooooooooooooooo

Presser Foot, C. Set(AY5) - T (RH) ¢ - e e e - e e
Presser Foot Hinge =+ « « « - - - il A A
Screw(M3.5-0.6X8) =« « « « « « HERY o o o o o 0 0 o
Screw(1/8-44X2.7) + « « o « o - RS o o v v v e e
Presser Foot (Front/Rear) Unit (AYS)#f— (Bif-%%) (V) - - - -
Presser Foot Fabric Guard- « - -#HlzFovF e « - o ¢ -
Presser Foot Adjusting Plate W - - - - - -
Screw(1/8-44X5) « « « « ¢« « o & HERT o 0 o 0 o 0o
Thread Chain Guide + + ¢ « « - - EE AR oo oo
Screw(3/32-56X2.1) » » « ¢+ - - BERY + oo oo e e e
Presser Foot Spring(Small) CHRT NN - e e e e e
Screw(3/32-56X5.6) « « « ¢« + - - R« o v o 000 o
Presser Foot (Rear) Adjusting Plate ¥—ZW&iH - - - + - »
Nt + = © o = o o o« « s o o o o & o R
Pine © o o ¢ o o o ¢ o o o o o o VAR
Presser Foot Spring(Large) PR ONR(K) » « o o -
Screw(M3—=0.5X5) « » o o ¢ o o o RS o o v v e o e
Needle Clamp(AY) ........ HIEA « ¢« ¢« o o o 0
Screw(1/8-44X2.5) « « « o ¢ o IERY ¢ o o 0 o o o o
Stitch Plate(AYH) « « « « « « « = 10 BRI S
Double Chaining Looper =« « - - - CEBEA IS e e
Screw(M5—0.8X5H) « ¢ ¢ ¢ o o o JERY o o 0 0 0 0 0 0

AZ8500G



20

“K1” DEVICE

AL8500G



K1

“K1" DEVICE

=

fu—y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28

Parts
Na

2159900

2101167
004314
001230

2101163
110068

2101151

2101152

2101155
005112

000240
2101160
2101161

004139
2101156

110036

160001
2101157
2101158
2101164

170010
2101159
2101166
2101165

001196

310011

007623
2151001

KiTER 20
Amt .
Description s A& Req.

“K1” Device, Complete Set - - - - “Kl ﬁ&ﬁg(ﬁﬂ) -------- 1
Suction Pipe Cover =+ « « « « - - l&;y‘*;b/\— ........ 1
Screw(1/8-44X5.6) « ¢ « « o o o 1o S A I 1
Screw(3/32-56%3.8) « « + + -+ o - ERS o o o v oo e e e 9
Lower Trimming Knife Driving Arm THEE®BGE - - « - - + « - - 1
Screw(M4 0. 7)(8) ........ _U:*/ ........... 1
Suction Pipe, Complete Set - « - WRIAEGH) - - -« -« « -« - 1
Suction Plpe .......... W¢M$w ......... 1
Upper Trimming Knife =« » + « - - jJ ............ 1
Screw(3/32—56x6) ........ _u:*:‘/“ ........... 2
0i1 Wick =+ = * « o © = o « o « &« R 1
Trimming Knife Holder Pin- « « « XL« « = ¢« ¢+ - - 1
Holder Pin Support =+ + » = » « - AXFEVBftE « - - - - 1
Screw(3/32—56x3) ........ _u:*f/“ ........... 2
Lower Trimming Knife + « « « « « TFH e o oo o o 0o o o o o 1
SCTCW(MS‘O.SXG.S) ....... _lh*:‘/“ ........ SRR 1
Screw(M4-0.7X4) =« « = « « « - - IERT ¢ ¢ o o v 0 0 0o e 1
Guide Block Holder =« « « « « « FTHEA REIRALY « « ¢ o« 1
Lower Trimming Knife Guide Block FXHN A KEJ+ « « « = « - 1
Lower Trimming Knife Driving Link FHEEEYY v 7 « - ¢ « =« - - 1
Screw(M4=0.7X4) =« « « « « « « _u:*x‘/“ ........... 1
Lower Trimming Knife Pushing Plate FTHEF R « « - « - - 1
Driving Link Presser =« « - « - - 53 1 R INZZE & AT 1
0il Wick Clamp = = * * « = + « + BRI A « o o oo 0 0 o o 1
Screw(1/8-44X6) « « « « « « « JERY ¢ o 0 0 o 0 o 0 0 1
Felt + o o o o o o o o o o o o R AR 1
Screw(9/64-40X5,3) « « « ¢ « o IERY o o o oo e v 0 0 o 2
Suction Pipe Support =« - ¢ ¢ ¢ - AT « ¢+ ¢« o o 1

AZ85006



21

“C” DEVICE

AZ85006



“C” DEVICE ‘CTER 21

Ref. Parts Amt .
‘N Na Description i 4 Req.
1 2109932 “C” Device, Complete Set =« « « « “C”H&EGH) = « « « ¢ « « 1
2 0033939 Hose Band(1/4 inch) » « - «» - - - R—ANRV KA/ F) - -1
3 1094011 Hose Nipple (PT1/8X%8) « « = « « - el S Ry 4| I S RO 1
4 1097000 Regulator (AR2000-01BG) =+ + « « - LEal—HF o oo oo o 1
5 009960 Screw(M5—-0.8X16) « « » « o + - . IERY ¢ o o o v o 0o 00 e 2
6 000669 Washer ............. 7“/?/'? .......... 4
l 000600 Spring Washer « ¢ « « « « ¢ « « & AN/ Ay VS 2
8 000009 Nut ............... -j"\\/ }\ ........... 2
9 1097001 Regulator Support = « « + « « « VX2 b—FZEfHR .« - - - 1
10 006905 Wood Screw(¢5.1X20) ¢« « « « « - p, - S A I I A A 2
11 0010263 Connector (EC6-PT1/8) =+ « « « - - TRTHF v oo v oo e e 1
12 1096000 Nylon Hose(4X6X2000mm) =+ « « «FABUFR—A - « « ¢ ¢ « 1
13 1298000 Air Valve, Complete Set « « = « - ITNNVT () « o o o 0 - e 1
14 0033938 Collar(6.4x13X9mm) =+ « « « « - ITANTRHAR T — - - 1
15 005040 Screw(11/64-40X8.5) « « « « « TERY ¢ oo o000 v e e 5
16 0033937 Return Spring« =+ « ¢ « « « « « &« ITN)NVTEBIANEK - o o o 1
17 0033936 Air Valve Holder =« + « « « « « -« ITARANVTRABR - = ¢ - - - 1
18 0033935 Air Valve Stop =« « « « « = « « = ITFTNRUVTAPRYINe o o o 1
19 000334 Nut ............... —j‘\\/ I\ ooooooooooo 1
20 005505 Adjusting Screw(11/64-40X16) « - FWEHRY =« « « =+« o - 1
21 1090133 TAC Valve, C. Set ¢ =« ¢ = « ¢ o « TACSA 7 () =« ¢ = =« - 1
22 0010052 TAC Valve = = « = « ¢ o = o ¢ o TACSJLT v o o 0 0 o 0 o e 1
23 000623 Gasket ............. ){\y%‘/ .......... 2
24 0010112 Joint (1—4) ........... %? ............ 2
25 0010290 Connector (EFC6-PT1/8) - « « - « - e I R 1
26 0010310 Venturi Tube « ¢ « « « ¢ « « ¢« & RUFaYFm oo o0 1
27 0033940 Hose Band(3/8 inch) « « « » « « - R—ANRVK@BAB8AF) » 2
28 1096004 Vinyl Hose(12X18X1500mm) - - « E=— bR —R « « « = « =« » 1
29 1096005 Vinyl Hose(12X18X500mm) + *+ « * E=—J)LFR— A « + « ¢+ « « = 1
30 0011987 UL Clamp ............ ULyﬁyj ......... 3
31 009814 Wood Screw(¢3.1X20) « « « « ¢ - 8 A 3

AZ85006



22

R O |

12
=

&1

10

Fully-submerged Setting

AZ85006

EXTRA PARTS

28

:9
=/

& 30

26 27




MISCELLANEOUS SUPPORT ING BOARD 27 R EAR 22

Ref.
Na.

O W OO0 -3 O U b GO B =

—

bk ek ek et ek ek ek ek ok ek
O OO ~3 O U Wb QOB DD it

[}
o

21
22
23
24
25
26
27
28
29
30

(&)
Note

Parts
Na

2100381

110015
2100382
110013
2100339
000070
009861
2101450
2101451
0020064

000162
000162
000016
000016
2100375
005624
2100337
2100338
009864
009871
0020057
0020045

2100336
000538
140011

2100374
350007

0020078

0020077
009992

0020076
009995

Ant .

Description = A Req.
Belt Cover ........... /\/l,bj])\-— ........ 1
Screw(M4—0_7X25) ........ IERT ¢ o o o v 6 o 0 o o 2
Supplementary Belt Cover « « « « )L F§HBIH S— - + « « . . 1
SCI'CW(M4_0.7X8) ........ _u:*/ ........... 2
Supporting Board « ¢« « « « « « & Fﬁ»#*ﬁ ........... 1
Hanging Nut » » = ¢ ¢ o o ¢ ¢ o & ,% )j-/ ]\ ......... 4
Hanging Bolt(Semi-submerged only) & VU KA b (R DOHR) + - - 4
Spacer(15mm) =« + « « « ¢ ¢ o . . SHRAR—Y o o . 4
Spacer (5um) (See the below) + « + BHIRANR—Y (TRBM) - - 4
Supporting Board Rubber Cushion iR L@ « « « « « « 8
Washer (Semi-submerged) - « - - - Doy (FgR) -+« - - - 4
»  (Full-submerged) - - - - - Tove (k) - - - 20
Nut (Semi-submerged) « « - « « « - Ty b EEER) - - 8
Nut (Full-submerged) « « - « « « - Ty MEIX) - - .- 20
Chute (Upper) Support =« « « « « «3 Va—h(E)EBRAMHE - - - - 1
Screw(M4-0.7X10) « « » « « « « IERT ¢ v o o o v v v v u 4
Chute (Upper) L T R A '\ (_t) ........ 1
Chute (Lower) + ¢ < = = = ¢« ¢ v e a—K(F) « o o« o . 1
Hanging Bolt (Full-submerged only) B U ARA kM (LLRDOH) - + - 4
Bolt(Full-submerged only) - + + - R b (£UKXDOH) + « - - « 4

Supporting Board Connector(Full-submerged only) iz (2%RA04)2
Supporting Board Sleeve (Full-submerged only) #rirU-7(4%%0%) -+ 2

Supplementary Chute Cover « « + « o= — M@EBIH N— .+ - - .« . 1
Washer ............. 7\\/:‘/.»( .......... 1
Wing Bolt (M4-0.7X6) =+ - « « « - FaURME o o0 e 1
Chip Receiver (Semi-submerged only) €184 (CRLRDOHK) - + - 1
Wood SCTGW(¢3 5)(16) ...... **/ ........... 9
Idler, C. Set(for Left Footing Pedal) 7 A K5 (@) - - - - - 1
Idler Support .......... 7,{ F‘?H‘I{Tj‘*& ....... 1
SCI‘CW(M4"0.7X10) ........ HERY ¢ o o o v o o e oo 9
Idler s « » « o © « o « o « o o & FTART ¢ ¢ 0 o o o v v o 1
Screw(MS—O_SXS) ........ _IJ:*:‘/“ ........... 9

T =7 NVOE S 45mnDB I ARE,

: Not necessary when the thickness of Table is 45mm.

AZ85006



23

1-2

A785006



THREAD STAND
f.

Re

[ w—y
[t

12

ot pd et ek ek ek ek
WO CO -1 O U o OO

[
o

21
22
23
24
25
26
27
28

[ =]

Parts
Na
9620695
9620696
9620631
9620670
9620689
911002
911001
910001
9620673
911006
910000

9620675
930052
930053
910003

9620702

9620703

9620700

9620688
911060

9620691

9620690
9620665
9620678
9620679
3620680
9620681

930055
9620666

Description

RIE 23
Amt .
i Z Req.

Thread Stand, C. Set(5 Spools Type);ﬁi[‘*(%ﬁ)(5ﬂiﬁ‘Fﬁ) RN |

n ) 14
Column Cap
Column Pipe (Upper)
Thread Guide Holder(Large)

Screw(M4—0.7X20) « « « « « « =
Screw(M4—0.7X12) « « « « « « »
Nut ..............
Column Pipe Connector « + « - -
Screw(M5—0.8Xx13) « « « =« « « .
Nut ..............

Column Pipe (Lower)
Washer

Spring Washer » « « « « « « «

Nut (M16-1.5)
Thread Hanger (2 Spoeols Type)
Thread Hanger (3 Spools Type)

Thread Eyelet » « « « ¢« « « « »

Thread Hanger Holder

Screw(M6—=1X15) « « « « « « « «

Thread Guide Arm

Thread Guide Holder (Small)

Thread Guide(5 Spools Type) * -
Spool Cushion+ « = « « » « «
Spool Pin s = + ¢ o o o oo o
Spool Mat + = « ¢ o o o oo o
Spool Seat Disc e » ¢ ¢ ¢ « « -
Spring Washer « « « ¢« ¢« « « « «
Thread Guide(6 Spools Type) - -

(6 Spools Type) »

oooooooooo

oooooo

oooooooooooo

ooooooo

n (6F%M) - - -1

TAFAXHY T v o o 000 1
aASANRNALS(E) » o - - 1
cHARBAF(K) e« v - - 1
_ll:*/ ........... 1

.I.t*/ ........... 2

AFANALF(F) e = ¢« o ¢« 1
gxy:‘/..\, .......... 1
RV T Tyyx e oo v e 1
v A R 1

* ALy RAVTOFAKA) - -2

- AV Yy RAVIGEARR) -2(4)
TAVY R o oo e 5(6)
ALy P/\/ﬁjﬂq’— ..... 4
Jh*‘/ ........... 4
HART—I e o oo oo 1

o l\“ﬂ‘ll/ﬁ(d\) ...... 1

c XLy RHA RGELR) - -1

RS—=NTyvrav 5(6)
AT =Vl s e 5(6)
S 4y e 428 NEREDETITITIE 5(6)
%7‘_"]1 .......... 5(6)
AV T Ty % -+ o« 5(6)

c AV Yy RAA R6FRH) - -1

AZ85006



24 WARNING LABEL ¥ S5 ~<XJL
LABEL Parts No. Description
R o A 4
LA cwmon/\
and safety devices.
Before threading, changing needle,
L cleaning etc. switch off main switch.
\
A X R
B<BLTIIHETD.
EEEREUT || e | s
BEREYH>THS. £
WU RE/P#HDIER,
M PEBRET ST E,
L )
[ASEEEE] 00/ —EMI5LER.
A e | REAA v TR0, .
A DANGER 55 ThOMITEC DANGER : WARNING OF ELECTRIC SHOCK BY
=D SIRmTe-co HIGH-VOLTAGE
To open this cover, 390144
turn off power BEEEIT~)N
supply and wait
more than 5 minutes
{ before opening.
“Be sure to connect earth line.”
@ 390145
T—AIX)N
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
G} ACE -ZNAaY%
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
i rHEET N
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID
HREW =
| CAUTTON. HRER 7~V




LIST of MAIN SPARE PARTS
(FEHH/URF)



25

AZBSUUGCM%LBTMHMNWMEHMNEiﬂﬂUXF)

Main Parts Presser Presser Presser . Thread
Needle Stitch ]
Foot Foot Foot (Front Chain
Clamp . ~ | Tongue i
C.Set Hinge Rear) Unit Guide
Models # 1k A WMx(l) |xery WGi-§) @) WO\ | ERIAFR
AZ8500G-A4 2159111 2157310 2157300 2107409 2107104 0022156
C5 2159112 2157315 2157301 2107412 2107105 0020501
A4-53 | 2159111 2157325 2157300 2107509 2107503 (*1)| 0022156
C5-53 | 2159112 2157326 2157301 2107501 n o (*1) ”
8505G-A4 2159111 2157340 2157302 2107528 2107526 (*1)
8520G-AY6 2159113 2157320 2157300 2107418 2107113 0022156
AY5-50 " 21573217 " 2107602 2107503 (x1) "

() *1e + ZDHRBORKAIZWF v S TT,
*1+++The description of this part is Presser Foot Fabric Guard.




25

Stitch Differ- Main Auxiliary | Upper Lower Double
ential Chaining
Plate Feed Dog Feed Dog Feed Dog Looper Looper Looper
gt kR | AT XY #®EY hE Y En— | Fa—o% [ZgRV-A
2108050 2109050 2109051 2109052 2109320 2109347 2109302
2108076 2109055 2108056 " » ” ”
2108078 2106002 2106003 " " " 2109318
2108075 2109058 2109059 " " " "
2108050 2109069 2109061 ” ” ” 2109302
2108058 2109057 2109051 ” 2109322 " "
2108057 2109050 " " 2109323 " 2109318




AZB8500G

()

INDEX PAGE =
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) | No. No. No.
000009 21 8 I 000669 21 6 I 005345 6 31
000010 2 6 | 000688 7 27 | 005505 21 20
000010 4 52 | 000690 11 34 I 005589 16 27
000014 4 67 I 000726 1 37 I 005624 22 14
000014 9 35 I 000740 10 31 !
000016 22 12 [ 000747 8 45 I 006035 4 27
000035 6 26 I 000747 14 24 I 006093 8 42
000035 10 35 I 000747 15 15 I 006093 14 21
000070 22 6 I 000747 17 19 I 006093 15 12
000162 22 11 I 000747 18 29 I 006093 17 16
000177 4 9 I 000747 19 29 | 006093 18 26
000177 18 7 I 000779 9 31 i 006093 19 26
000177 19 7 | . | 006816 1 22
000178 4 7 I 001123 1 4 I 006861 13 29
000178 18 5 I 001123 16 36 I 006905 21 10
000178 19 5 I 001196 20 25 |
000182 4 48 I 001203 2 21 I 007623 20 27
000216 8 44 i 001230 20 4 I 007627 6 51
000216 14 23 | 001820 13 5 I 007627 16 37
000216 . 15 14 | |
000216 17 18 I 003636 5 24 I 009814 21 31
000216 18 28 I 003637 1 10 I 009853 4 50
000216 19 28 I 003637 2 23 I 009861 22 7
000234 16 34 i 003637 6 23 I 009864 22 17
000240 20 11 I 003637 16 21 1 009871 22 18
000306 16 30 I 003637 18 33 I 009960 21 5
000322 4 29 [ 003637 19 33 | 009992 22 28
000334 21 19 I 003655 12 21 I 009995 22 30
000340 18 11 | ]
000340 19 11 i 004125 16 45 | 0010052 21 22
000393 6 45 Il 004136 8 38 | 0010112 21 24
000419 13 30 | 004136 14 13 1 0010263 21 11
000444 2 9 I 0604136 15 4 | 0010290 21 25
000444 17 13 i 004136 18 18 I 0010310 21 26
000456 13 41 I 004136 19 18 |
000482 8 6 I 004138 15 8 I 0011987 21 30
000487 8 14 I 004138 19 22 |
000526 5 25 | 004139 20 14 | 0013208 12 24
000528 11 38 I 004141 8 40 |
000532 7 14 | 004141 14 19 I 0016007 11 21
000538 16 24 I 004141 15 10 |
000538 22 22 I 004141 17 11 I 0020004 1 15
000561 11 39 I 004141 18 24 1 0020005 1 16
000567 6 48 I 004141 19 24 I 0020016 2 22
000567 13 6 I 004265 18 8 | 0020045 22 20
000600 21 7 I 004265 19 8 I 0020057 22 19
000613 16 29 I 004314 20 3 1 0020064 22 10
000621 16 28 I 004317 17 14 | 0020076 22 29
000623 21 23 | I 0020077 22 27
000629 9 26 I 005036 8 48 | 0020078 22 26
000644 1 5 ] 005036 14 17 |.0020118 4 6
000644 4 28 | 005036 18 22 | 0020118 18 4
000653 4 38 | 005040 21 15 I 0020118 19 4
. 000665 14 9 I 005075 1 30 | 0020123 4 43
000669 11 6 | 005112 20 10 | 0020124 4 45

1

i o o




_IZDJ[)IE)( Page = 2

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight

No. No. No. (g) No. No. No. (g) No. No. No. (g)
0020125 4 46 0032919 T 24 110001 16 14
0020126 4 47 0032952 4 12 110002 4 32
0020137 1 29 0032962 4 11 110002 6 36
0020165 4 51 0032971 18 3 110002 8 36
0020166 4 54 0032971 19 3 110002 9 36
0020167 4 49 110002 14 30

0020350 11 44
0020401 12 32
0020491 14 2
0020496 7 13
0020501 14 18
0020538 11 36
0020538 13 44
0020616 16 20

0033024 3 14
0033529 8 43
0033529 14 22
0033529 15 13
0033529 17 17
0033529 18 27
0033529 19 27
0033627 1 24
0033935 21 18
0033936 21 17
0033937 21 16
0033938 21 14

110002 15 32
110002 17 21
110002 18 31
110002 19 31
110003 2 28
110004 7 15
110004 8 34
110004 12 3
110004 14 12
110004 15 3
110004 17 8
110004 18 17

0021735 3 27

0022156 8 39

| !

| !

! I

| |

| |

! |

| |

! I

f |

| i

! [

| !

! |

I |

| |

| !

I !

| !

| !
0022156 15 9 } 0033939 21 2 I 110004 19 17
0022156 18 23 I 0033940 21 27 I 110006 6 18
0022156 19 23 ! i 110008 4 40
0022215 4 16 I 0034293 11 49 I 110009 4 18

! 1100089 6 27
0023473 12 40 | 0036518 3 22 I 110009 9 12

| . I 110009 10 14
0024083 4 4 I 0068146 12 30 I 110009 16 42
0024083 18 2 I 0068202 11 29 I 110011 6 33
0024083 19 2 ] 0068517 3 15 I 110012 1 12
0024084 4 3 | 1110012 2 11
0024084 16 43 I 0077301 5 34 i 110012 3 9
0024084 18 1 ! I 110012 4 23
0024084 19 1 i 0080503 13 26 I 110012 7 18
0024095 2 25 | I 110012 8 ]
0024156 4 14 | 0093090 5 7 I 110013 1 33
0024157 4 5 I 0093303 4 60 I 110013 2 2
0024446 2 20 I 0093528 3 26 I 110013 3 7

I 0093864 7 16 I 110013 4 2
0025035 8 41 | [ 110013 6 46
0025035 14 20 | 0094562 16 39 I 110013 22 4
0025035 15 11 | I 110015 22 2
0025035 17 15 I 0095027 11 8 I 110016 1 18
0025035 18 25 I I 110016 11 43
0025035 19 25 I 100000 11 40 I 110016 13 4

I 100001 1 13 I 110017 11 45
0030255 4 13 I 100001 8 23 I 110026 4 68
0030745 13 28 I 100001 16 5 110026 12 47
0030748 13 27 I 100002 11 5 110027 6 53

I 100002 16 8 I 110031 1 14
0031111 4 8 I 100072 12 19 i 110031 16 25
0031111 18 6 I 100073 8 2 I 110033 11 26
0031111 19 6 | I 110035 4 63
0031831 13 9 i 110001 2 3 I 110035 7 12

I 110001 4 25 110036 5 13
0032604 6 34 110001 6 29 | 110036 10 17
0032879 1 23 I 110001 7 21 I 110036 20 16



INDEX

(g)

Parts Page Ref. Weight! Parts Page Ref. Weight!
No. No. No. (g) ! No. No. No.
110038 14 8 I 160001 5 4
110041 4 37 i 160001 8 31
110045 1 6 I 160001 9 10
110045 13 32 ! 160001 10 26
110046 7T 26 | 160001 11 33
110047 16 10 | 160001 12 12
110048 3 3 ! 160001 13 3
110049 4 35 I 160001 16 17
110053 13 45 I 160001 20 17
110054 2 32 ! 160002 6 4
110064 3 19 | 160002 7 4
110064 12 2 | 160002 9 23
110065 8 22 I 160003 6 8
110068 20 6 ! 160003 7 8
110070 12 39 I 160003 10 8
110071 9 17 ' 160003 12 43
110076 2 8 I 160007 5 2
110091 4 42 I 160007 8 26
110106 2 15 I 160007 12 10
| 160009 15 30
120006 6 6 I 160009 19 36
120006 7 6 | 160016 6 19
120006 9 5 I 160027 5 14
120006 10 24 |
120006 11 2 I 170010 20 21
120010 8 17 | 170031 16 7
120013 9 32 | 170032 2 5
120017 1 28 I 170032 16 32
120017 8 20 I 170045 8 11
120018 10 29 I 170046 4 58
120024 10 5 | 170047 8 15
120049 6 2 f
120049 7 2 I 180001 8 12
120049 9 2 | 180002 12 37
120049 10 2 I 180003 12 42
| 180014 10 18
130001 9 16 |
130002 12 15 I 190000 4 53
130003 3 25 I 190001 11 41
130003 12 49 i 190002 4 44
130021 4 69 I 190015 2 13
I 190016 4 10
140000 11 17 ! 190080 8 1
140001 10 22 I
140001 11 11 I 210009 9 30
140002 10 12 I
140003 6 13 I 300000 10 21
140004 9 21 I 300000 11 4
140011 22 23 I 300000 12 18
140013 14 5 I 300001 12 23
140014 7 30 I 300004 1 27
I 300008 6 12
150004 3 10 I 300008 9 20
I 300008 10 11
160001 1 8 I 300032 10 36

I
!
[
|
|
|
|
|
i
!
f
!
I
!
I
|
I
!
|
|
|
I
I
|
!
!
|
|
|
1
|
!
!
|
|
!
]
!
I
|
|
[
|
|
l
!
I
!
I
|
f
|
!
|
|
!

Page = 3
Parts Page Ref. Weight
No. No. No. (g)
300043 1 34
310001 6 42
310005 6 40
310011 20 26
310065 9 28
310073 13 20
310081 13 38
310089 6 16
310089 9 24
310090 13 42
310105 4 21
310109 5 27
320008 6 47
320008 13 11
320009 13 23
330000 3 17
330008 3 16
330014 1 25
350007 22 25
390165 2 117
390166 2 18
390167 2 16
390513 2 33
910000 23 10
910001 23 7
910003 23 14
911001 23 6
911002 23 5
911006 23 9
911060 23 19
930052 23 12
930053 23 13
930055 23 27
1090133 21 21
1094011 21 3
1096000 21 12
1096004 21 .28
1096005 21 29
1097000 21 4
1097001 21 9
1201259 16 16




INDEX Page = 4

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. (g) No. No. No. (g)

1298000 21 13 2100242 11 13 2100425 14 1

2100243 11 15 2100433 10 25

2100244 11 16 2100434 12 16

2100248 11 9 2100435 12 25

1700005 16 3

I |

| !

I |

I I

| |
2049401 1 36 I 2100249 10 20 I 2100436 10 27

I 2100249 11 10 i 2100437 10 30
2100004 1 32 I 2100251 11 3 I 2100438 10 28
2100006 1 1 I 2100251 12 17 I 2100441 10 33
2100009 7 22 I 2100252 11 28 I 2100442 12 20
2100011 1 7 I 2100253 11 30 I 2100443 12 22
2100012 1 9 I 2100256 11 35 I 2100444 12 26
2100014 1 3 I 2100257 11 46 I 2100445 10 9
2100024 2 24 I 2100259 11 48 I 2100450 12 31
2100032 13 43 I 2100262 11 31 I 2100451 12 28
2100035 3 1 I 2100263 11 37 } 2100452 12 29
2100037 3 21 I 2100264 11 47 i 2100502 6 28
2100047 3 4 ! 2100266 11 12 I 2100518 8 19
2100053 1 17 I 2100267 11 32 I 2100533 6 41
2100063 4 1 I 2100269 11 27 I 2100535 6 43
2100088 9 3 I 2100271 11 42 | 2100536 6 44
2100088 10 3 I 2100272 5 31 | 2100538 2 18
2100098 5 41 l 2100275 12 35 I 2100580 8 5
2100099 8 25 I 2100276 12 36 I 2100602 12 11
2100105 5 19 I 2100277 12 33 I 2100642 5 43
2100111 5 12 I 2100278 12 34 I 2100642 6 20
2100117 5 21 f 2100279 12 41 I 2100671 11 22
2100136 6 11 I 2100280 12 27 I 2100672 11 23
2100137 6 7 I 2100281 12 14 I 2100673 11 24
2100138 6 14 I 2100283 12 13 I 2100674 11 25
2100144 6 3 I 2100288 11 20 I 2100703 2 27
2100145 6 32 1 2100289 12 38 i 2100833 1 35
2100152 6 39 i 2100318 3 8 I 2100854 9 33
2100160 7 1 1 2100336 22 21 I 2100855 2 26
2100161 7 7 I 2100337 22 15 I 2100856 2 31
2100161 9 9 I 2100338 22 16 I 2100861 3 13
2100161 10 7 i 2100339 22 5 | 2100863 1 21
2100162 7 5 } 2100349 14 6 | 2100864 1 20
2100165 7 10 | 2100353 14 7 I 2100865 12 1
2100167 7 28 I 2100354 14 4 I 2100866 12 4
2100168 7 29 I 2100363 13 2 I 2100867 12 5
2100173 7 3 I 2100369 13 14 I 2100868 12 8
2100174 7 19 f 2100374 22 24 i 2100869 12 6
2100176 6 15 I 2100375 22 13 I 2100870 12 7
2100181 8 3 | 2100381 22 1 I 2100872 5 15
2100189 8 28 I 2100382 22 3 I 2100874 3 24
2100192 8 21 I 2100404 4 17 I 2100875 1 26
2100193 8 13 I 2100410 5 17 I 2100892 9 27
2100197 8 18 | 2100412 5 35 I 2100895 13 40
2100199 8 30 I 2100413 5 36 | 2100896 13 39
2100211 10 10 I 2100414 5 39 I 2100899 6 5
2100215 10 1 I 2100417 5 40 1 2100900 9 1
2100221 9 19 I 2100418 7 11 I 2100902 10 6
2100227 9 15 I 2100419 7 25 1 2100903 9 22
2100229 4 61 I 2100424 15 27 } 2100918 3 20
2100241 11 14 I 2100424 17 4 I 2100921 3 2



ANDEX Page = 5

Parts Page Ref. Weight
No. No. No., (g)

2100926 13 16

2100927 13 17

2100928 13 18

2100929 13 19

2100935 13 1

Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. () No. No. No. (g)

2107163 8 47 2110184 5 5

2107163 14 16

2107163 18 21

2107409 8 37

2107412 14 14

2120111 16 4
2120537 5 16

2101434 10 32
2101435 14 3
2101450 22 8
2101451 22 9

2109318 19 35
2109320 S 29
2109322 18 13
2109323 19 13
2109347 10 15

2150063 12 9
2150064 11 1
2150065 11 18
2150066 11 19
2150067 12 48

!
! |
i |
| |
i !
! !
I |
2100957 13 15 I 2107418 18 19 I 2129420 2 29
2100958 13 12 } 2107501 15 22 !
2100960 3 23 I 2107503 15 6 I 2150015 1 11
2100972 16 46 I 2107503 19 20 1 2150016 2 1
I 2107504 15 7 I 2150017 3 18
2101151 20 7 } 2107504 19 21 I 2150018 2 4
2101152 20 8 I 2107509 15 5 I 2150019 7 20
2101155 20 9 } 2107526 17 10 | 2150020 7 17
2101156 20 15 I 2107528 17 9 I 2150021 7 23
2101157 20 18 I 2107602 19 19 I 2150022 3 12
2101158 20 19 i 2107638 17 12 I 2150023 2 10
2101159 20 22 ] I 2150024 2 12
2101160 20 12 | 2108050 6 30 I 2150025 2 14
2101161 20 13 1 2108057 19 34 I 2150026 1 19
2101163 20 5 | 2108058 18 34 I 2150027 4 59
2101164 20 20 1 2108075 15 24 I 2150030 4 19
2101165 20 24 | 2108076 14 26 I 2150031 4 20
2101166 20 23 ! 2108078 15 16 I 2150032 4 22
2101167 20 2 I I 2150035 6 37
2101240 16 1 I 2109050 12 44 1 2150038 5 10
2101241 16 6 | 2109051 12 45 I 2150039 5 18
2101242 16 9 I 2109052 12 46 I 2150040 5 26
2101243 16 2 I 2109055 14 27 i 2150041 5 28
2101244 16 11 1 2109056 14 28 I 2150042 5 37
2101245 16 15 I 2109057 18 35 I 2150043 5 20
2101246 16 12 I 2109058 15 25 1 2150044 5 32
2101247 16 26 I 2109059 15 26 I 2150045 5 33
2101248 16 18 I 2109061 17 3 I 2150046 5 29
2101249 16 22 I 2109069 17 2 I 2150048 5 23
2101250 16 23 | 2109201 10 16 } 2150049 5 22
2101251 16 41 } 2109210 6 52 | 2150050 5 42
2101252 16 31 I 2109211 6 35 } 2150051 6 17
2101253 16 35 i 2109212 6 50 I 2150053 6 10
2101254 16 40 1 2109213 18 12 I 2150054 6 9
2101255 16 33 I 2109213 19 12 I 2150055 13 36
2101257 16 38 | 2109216 15 17 I 2150056 13 37
2101258 16 19 I 2109216 17 1 I 2150057 6 24
2101260 16 13 1 2109302 10 34 I 2150058 6 25
2101268 16 44 I 2109318 15 29 I 2150060 7 9
| 1
i |
I |
] I
! 1
2106002 15 18 I 2109932 21 1 I 2150069 5 38
2106003 15 19 | I 2150070 9 6

I 2110026 3 6 I 2150071 9 4
2107104 8 46 1 2110027 3 5 I 2150072 9 7
2107105 14 15 | 2110181 5 3 I 2150075 9 8
2107113 18 20 1 2110183 5 6 I 2150075 11 7



ITNDEX Page = 6

Parts Page Ref. Weight! Parts -Page Ref. Weightl Parts Page Ref. Weight

No. No. No. (g) ! No. No. No. (g) | No. No. No. (g)
2150079 9 37 l I 9620688 23 18
2150080 9 25 i 2151001 20 28 | 9620683 23 4
2150084 9 14 | I 9620690 23 21
2150085 9 13 I 2157300 8 33 I 9620691 23 20
2150090 g 18 | 2157300 15 2 | 9620695 23 1-1
2150094 - 13 25 1.2157300 18 16 I 9620696 23 1-2
2150095 13 24 I 2157300 19 16 | 9620702 23 15
2150096 5 9 I 2157301 14 11 I 8620703 23 16
2150105 6 1 I 2157301 15 21 |
2150111 4 55 t 2157302 17 7 |
2150112 4 56 | 2157305 8 35 |
2150113 4 57 | 2157305 14 29 |
2150115 4 26 | 2157305 15 31 |
2150116 4 15 | 2157305 18 30 |
2150117 9 34 I 2157305 19 30 |
2150118 10 13 | 2157307 17 20 ]

2150119 4 62 | 2157310 8 32 |
2150120 4 65 I 2157315 14 10 |
2150121 4 66 I 2157320 18 15 |
2150123 4 64 I 2157325 15 1 |
2150124 4 24 I 2157326 15 20 i
2150125 2 7 | 2157327 19 15 |
2150130 9 11 Il 2157340 117 6 |
2150131 4 33 { |
2150138 8 16 | 2159111 6 21 |
2150139 8 24 I 2159112 14 25 |
2150140 8 27 | 2159112 15 23 |
2150141 8 29 !l 2159113 18 32 |
2150145 8 4 I 2159113 19 32 |
2150146 8 7 Il 2159900 20 1 ]
2150147 8 9 | L |
2150148 8 10 !l 3100060 13 31 |
2150150 6 49 I 3100061 13 33 |
2150151 4 41 1 3100129 5 8 |
2150152 15 28 I 3100329 13 35 |
2150152 17 5 1 3100345 13 34 |
2150160 4 36 i 3100370 6 38 |
2150162 4 31 I 3100370 13 8 |
2150164 18 9 i 3100371 13 13 ]
2150164 19 9 | |
2150165 4 39 I 5150047 5 30 |
2150166 10 4 | |
2150167 4 30 | 6320670 23 3 ]
2150168 10 23 | ]
2150169 10 19 I 9320700 23 17 ]
2150172 18 10 | |
2150172 19 10 I 9620631 23 2 |
2150173 4 34 I 9620665 23 22 |
2150180 5 11 | 9620666 23 28 ]
2150201 13 7 I 9620673 23 8 |
2150202 13 21 | 9620675 23 11 |
2150206 13 10 1 9620678 23 23 |
2150207 13 22 | 9620679 23 24 |
2150210 1 2 | 9620680 23 25 |
2150214 5 1 | 9620681 23 26 |





